396

COMPACT TRACTORS

MODEL 108 S/N 9670652 AND AFTER
MODEL 110 S/N 9777830 AND AFTER
MODEL 118 S/N 9671637 AND AFTER
Parts Catalog No. C1274




MODEL 108 S/N 9670652 AND AFTER
MODEL 110 S/N 9777830 AND AFTER
MODEL 118 S/N 9671637 AND AFTER
COMPACT TRACTORS
Parts Catalog No. C1274

5-79-OP-2000

NOTE: This parts catalog replaces
the previous issue B1274
and any revisions. They
are obsolete and should be
discarded.

J I Case
ATenneco Company

OPE Division

Technical Publications
119 S. First Street
Winneconne, Wis. 54986






CASE MODEL 108, 110 and 118 COMPACT TRACTORS

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER £

THROTrLE

TRACTOR MODEL AR
SERIAL %\LUMBER

TRACTOR MODEL ATIONS ENGINE MODEL DESIGNATIONS

~
@ €20123* (used prior to S/N 9747274)
<§ » SPEC. NO. 190707 — TYPE 5135-01
108 and RACTOR

C25079** (used S/N 9747274 and after)
SPEC. 190707 — TYPE 5627.02

C25261 ENGINE

110 TRACTO
Gpal SPEC. 220707 — TYPE 0135

*Service with C25217 engine and C25078 harness **Service with C25217 engine

When using this catalog, notice the reference to
serial numbers of various components noted here and
SERIAL NUMBERS listed - in the ‘“‘description’ copy. By referring to

correct serial numbers, proper parts.identification
will be assured.




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Catalog gives the part numbers and the pages on which
they are described.
Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued e same page number as those
they replace and t ué” number and date will be

advanced. @
v

llustrations

All parts are illustrated in “Exploded Views” which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the “’Refer- It iscimpekativie) that revised Parts Book pages be in-
ence Number” column and are followed by the part serteg spective Parts Books as soon as received.
number, description and quantity required. Fail Q “so will lead to confusion and defeat the

®\ e book.
&

Indented parts in the descriptive list are a pa
The quantity shown in the “Number Re

receding assembly or sub-assembly.
olumn. is the number of parts used on a machine except where parts are

indented in descriptive list. In this ca antity shown is the number required for the preceding assembly or sub-
assembly. @
REF.  PART No@ DESCRIPTION REQ'D
A 551569 CYLINDER ASSY -rear steering . . .« v v vt vttt s nanenannaanasensenes 1
28 A 56208 SOCKET ASSY -rearcylinder . ..o v v it et ittt innennassannas 1
29 A 5b956 PLUG - adjusting, SOCKEL @ssy . « « v v v v v e v v e v nn e e s o eanoannnen 1
30 A 55957 SEAT -socketball . . oo i vttt e it i it e e 2
31 A 56210 SPRING -S0CKET . . i vttt ittt ittt tsnanonsannsaassns 1
32 A 56209 SEAT -S0CKEt SPING. « ¢ v v v v v oot etan e s emeaenseae s 1
33 G 45175 CLAMP ASSY -SOCKET @S5Y « « « v vt a v aeteieeaens s acneneasos 1
16- 836 BOLT -1/2"%x2-1/4" N.F.heX. . v v v vt iieivenannaeananes 1
34 132- 104 PIN - cotter, 3/16" X 3/ o v ittt et ittt e 1
35 A 55889 STUD - ball, socket & cylinder . .. ..o ittt i e et ceaeas 2
36 13- 410 BOLT -1/4" % 5/8 " N.C.,NeX. s« ¢ ccv s s s swmsas swmmenomensssosans 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . .. i i ittt it e ieeaea e 4

i N

Terms “‘Right Hand"’ and ‘Left Hand"’

The terms ‘'Right Hand'’ and *’Left Hand"* whenever used in this catalog refer to the machine as viewed when standing behind
the machine and facing the direction of travel.




ALPHABETICAL INDEX

ENGINE SECTION

AirCleaner . . . . v o ittt i e e e e e 13-15
Battery . ... ...ttt e e 47-55
Breather, Crankcase . ...... ..o iiinnnn... 5- 7
Camshaft « v« c swmun™ s s swwmas as sawwms s e b- 7
Carburetor . .« c vuwss s rr e mmms s 5 ¢ o wnuEE & ¢ ws 12-17
ConnectingRod ........................ 5 7
Crankshaft . ......... .. .00 eerennn- 5- 7
Cylinder'Bloek: s owuwms 2 s snmsmsms = smmmm s s ge 5- 7
Cylinder Head : s umunn s s smzss s &s wnmams 6 54 5- 7
Electrical System . . . . . ... ... . . i ... 9-11
Engine Block & Attaching
T Rt 1 ey ot LA 5 7
EXNAUSt SYStem o« v s 5 s wwmims & 5 s wammn & 3 & 17
Filter, Breather «cvsvs oo vvonn e s s snmns ov s 5 7

Axle, Front: . i« ssswe s s wmmnn i s wamatssas
Axle, Rear .. ..ttt ittt t i e
Baffles & Shrouds
Belts & PUlIEYS wvmwms 5 smmmmm = 5 = slmmam » &

Electrical System, 118 .................

Brakesicuis « « & smmmaie s wammm o e B E . @
Decals . ... ittt it ittt et aa N NTF59
Electrical System, 108 . ... ...ouoron.. Q 47-53
Fenders « .o v e e ee e eeaeen @ . 25

Flywheel .. ... ... ... . 9-11
Fuel Strainer. . . ... ..t i i e e i e 13
Fuel System . ... .... ...ttt iinnnnnnnn 13
GaSKEE KitSuwisima 5 5 & sntimis 5 5 3 8 6605 808 5 5 50w 5- 7
GOVETROL & 5 s 5.0 shwiitmin 3 & 5 o BE S E.S 5 3 5 smwE b- 7
T = 17
OilPan ......... (NG + e cevemnnnnanns 5- 7
PiSEON_ ¢ s simmwmr 5 RUGDNEY & & Sami & 8 & das de b- 7
Points, Breaker Corfasia o7 + vt v v v vt v i e e e 47
Spark Plug . . )N\ Y} v e vt e 9-11
Starter., ... @ ...................... 46-55
Tank, E o NS Lot A, (AN N IR o 13
ThrottleNONRID - - coavmw s s smbun o s s waws s 13
Valve 2 i LS AP ik REEEE R SRS 5- 7
Goyon
aulics, 118 .. « 2 sms v o aimmes & 5 o aw i 41
plement Lift . ........0iiniieinnnnns 49
Viodel G14 WeightBox . . . .. i i i i e e e ns 23
Model J6 Headlamp Kit. . . . v v v i i v e v v e e e e <61
Plate, Engine Mounting. . . ... ........c. ... 21
PTO Clutchi v ¢« s dmmalcn s wvmeme s s sommn s 45
Seat, Operator's. v v v v v v vt ettt 25
SteeringWheel & Gear. . . ... ..., 27
Tool Tray . .« o i i it ettt e e e e s et e en e anns 23
Transmission, 108. . . . . ... ... i vr v vnnns 37-39
Transmission: 418 . sianws ¢ 5 swmwns o6 &6 e mmm 41-43
Wheels, Front & Rear . .. . ... ... v v en e 29







CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 5

ENGINE BLOCK ASSEMBLY (108)

REF. PART NO. DESCRIPTION REQ.D.
1 BR 390640 BLOCK ASSEMBLY =ShOFE . .. uiiais sumesci snmansss sgmsssss soss 1
2 BR 392004 BLOCK - cylinder, Stripped . . . ... eiiteeeee e ceee e e e s 1
3 BR 295962 BUSHING -cylinder . . ..ot it it e s eaeea e e e 1
4 BR 294606 L I 11 e 1
5 BR 230927 BUSHING - governor shaft (used prior to code 75110911) . - . . . . .« ...t 1
5 BR 2310565 BUSHING - governor shaft {used code 75110911 and after). . ........... 1
6 BR 66768 PLUG -oil filler ..... ... ... g 1
7 BR 68546 LOCK = piston PiN = s . vovmw s sis siumud s is vmmwssssmmmess 1
8 221- 13 PLUG -o0ildrain .. ..ottt ittt it e et e e et aenans s 1
9 BR 261038 CRANKSHAFT . ittt ittt it it teeaeneenesenonennsansanss 1

10 BR 392548 OIL PANASSEMBLY . ccmes { sovmms st smmns e asEes i« s same s s 1

1 BR 295963 BUSHING - 01l Pan & v vt v it it e ettt ettt e nen e asenanns 1

12 BR 391096 SEAL-o0il ... i e e 1

13 BR 27750 GASKET -oilpan ... ........... ... 1

14 BR 93585 SCREW-oilpanmtg. .......cuouu... 4

15 BR 391673 PISTON ASSEMBLY -standard ........ 1

15 BR 391674 PISTON ASSEMBLY -.010 oversize (inc 1

15 BR 391675 PISTON ASSEMBLY - .020 oversi incl 1

15 BR 391676 PISTON ASSEMBLY - .030 oversi h@es FNgS) .+ vt e et e 1

16 BR 391669 RING SET -standard .. ... N N 1

16 BR 391670 RINGSET -.0100Versize, soNN )]« « + c s v v o v cnrennenreesnensan 1

16 BR 391671 RING SET - .020 oversi % ............................. 1

16 BR 391672 RING SET -.030 ov % ............................... 1

17 BR 295840 PIN ASSEMBLY - pist 1

17 BR 295841 1

18 BR 298614 governor gear & oil slinger (used prior to code

@) ard (includes locks). . . .. .. .o in ...
% 5 oversize (includes locks) . .« v v v oo v iu L

......................................... 1

18 BR 392718 governor gear & oil slinger (used code
......................................... 1
19 BR 270430 dETYeYlinder head . . o o o vttt i et e it e 1
20 BR 390402 ECTANG ROD ASSEMBLY . & v ittt i it i ittt e e e e s nae e 1
21 BR 222114 -connecting rod bolt < caw s s swwms oo s samm o s smmmn o a s o me 1
22 BR 92659 —~\Z BOLT -connecting rod .« « v v oo it ittt i et ettt e ae e e e e 2
23 BR 27803 A GASKET -valve COVEr. & o i i i it i e e et e et e e e s aneaeeenannnanns 1
24 BR 39041 ......................................... 1
25 BR 9 0 LOCK -exhaust Valve ¢ s s sawmm « s simmias s 58 55 s ¢ 8 sa @us ¢ & s 2
26 BR 29% ROTATOR -exhaustvalve. . . o v v v ittt e e et e e e e e i e s nnn 1
27 BR 2610 VALVE -intake ... .o i i et e e e e e e 1
28 BR 221596 KEEPER - intakeValve .« . « s vwusw s s anmme i s 8 9msme s s smmess s s oms 1
29 BR 65906 SPRING = intakevalve . . : ssmme s s siames s s o S mEa s & G@EEE 8 ¢ 5o 1
30 BR 26826 SPRING -exhaustvalve. . . . . oo ittt it et e it e et e ettt e et e e 1
31 BR 260933 TAPPET -valve . o oottt it i e e e e 2
32 BR 211689 CAMSHAERT . . . cimmi . s ninimac i § S0BEN i 5 @ @@s s s § 8555 58 568 1
33 BR 222351 BAFFLE - cylinder head (used on engine type 5135-01) ................. 1
33 BR 222636 BAFFLE - cylinder head (used on engine type 5627-02) ................. 1
34 BR 93723 BOLT - cylinder head, 3" = avems evs cmuemaennes me im0 S0 aams sm b mes 3
35 BR 93211 BOLT - cylinder head, 2-21/32" . . .- . vt svssvunsosmmsanannsianionenne 4
36 BR 221898 BAFFLE - cylinder {used on engine type 5135-01) . .. ................ 1
36 BR 222830 BAFFLE - cylinder (used on engine type 5627-02) . . ... ..o v it innnnnn.. 1
37 BR 93163 SCREW - baffle Mtg. & v vt ov e st ettt en e e ae et eneemeeeenns 1
38 BR 211778 HEAD - cylinder (use on engine type 5135-01). .. .. ......c.vivinnans. 1
38 BR 212286 HEAD - cylinder (use on engine type 5627-02) . . .. ... vii e i e enn.. 1
39 187- 1508 SCREW - 8BIMS &ttt ittt i et e e e e e e 2
40 BR 391406 BREATHER - crankease . . . -« cic s crpms cwmmata s Swe a5 £me 868 & Qagios 1
41 BR 280005 TUBE - Breather c o v in it i ettt it v et s eaerasnnneeenssinenss 1
42 BR 61760 KEY - flywheel . ..ottt e e 1

Printed in U.S.A. February 1980






©OWOWONOOUTIPWN=—= = M

11

12
13
14
15
16
17
18
18
18
18
19
19
19
19
20
21
21

22
23
24
25
26
27
28
29
30
31

32
33
34
35
36

F.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

PART NO.
c 25827
c 25708
C 25709
c 25710
C 25711
BR 391406
BR 27803
187- 1508
C 25712
C 25713
C 25714
C 25715
BR 93723
221- 13
C 25716
C 25717
C 25718
BR 66768
BR 93585
BR 61760
C 25720
C 25721
C 25722
c 25723
C 25724
C 25725
C 25726
Cc 25727
C 25728
C 25729
C 25730
C 25731
c 25732
C 25733
c 25734
C 25735
BR 659006
BR 268
BR 221
c 25736
C 25737
C 25746
C 25751
BR 93163
C 25752
BR 231055
C 25757

Printed in U.S.A.

ENGINE BLOCK ASSEMBLY (110)

DESCRIPTION

HEAD -cylinder .. ...t e e et e e e
GASKET -eylinder head : .u v . .oy ewmams smmimmssms emd ema s msinme s ne
BREATHER ASSEMBILLY: i maims s s imsia momssis s s S@5 & 508 s e e @55 @ s
GASKET - valve COVEI v vttt et sttt tee ettt e s e i s a e nans e e
SCREW - 88MS o v vttt it i e e
TUBE - breather. . ............... g

SCREW -cylinder head 3" 10Ng. . .. i ittt it it et e eieee e en
PLUG - 0l drain. o oo e oo i e i i it e e sttt i st
CRANKSHAFT . .ttt e i e e eeeanes
SUMP - oil (also includes item9) .............

SEALAOI i i s wvsssmmsmms sms o5 s smasme s
PLUG-oilfiller.........oiiiiiinan..

SCREW - sump mounting, sems.......... @
KEY - flywheel ................ CeD

PISTON ASSEMBLY -standard. .. ... N\
PISTON ASSEMBLY -.010" oversi

RING SET
RING SET
RING SET - pi
RING SET ;

RETAINER -valve. . . .o o it it e ettt e et e aeeeenanns
Y e O I
CAMSHAFR T .o et e e et e e e e
OIL SLINGER - governor gear and bracketassembly.......................
SHIELD - cylinder. . ..ot et ettt et et ettt et e ie e
SCREW - cylinder shield mounting . . .....o ittt eeeenen
COVER: =CYlNTETF REAM 4 5 55 5o im0 5550510 150, 5 505 5 550 5 01 555 s 558 &0 8 5 i s 4600 £ 0
BUSHING - governorcrank (1/4" 1LD.) . ..ottt n i it e e eaaans
GASKET SET - includes items 7, 9, 12 and carburetor mounting gasket) .. .....

February

e e e e e =2 NN, e N S e N e e e e ekl e = 0D e = e (O e e ) e e e e

1980







Y
m
B

—
CQOWOONOOOGILEA WN =

s G QR G
OoOoONOOOGH»WN =

20
21
22
23
24
25
26
27

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

FLYWHEEL AND STATOR (108, 118)

PART NO. DESCRIPTION

BR 391983 FLYWHEEL ASSEMBLY ...t ot it e e e e e

BR 392134 RING GEAR ... e e e

BR 220865 WASHER -spring .. .oveii e e e e e

BR 39805 SCREW -special .....ovviiin e

BR 391379 HOUSING - blower ... .ot e e e e ie

BR 931568 SCREW- blowerhousing............ouiuiinninnnnnn...

BR 92284 NUT -flywheel .. ... . e,

BR 298968 ARMATURE .. e

BR 221798 TERMINAL -ignitingcable ...........ccuuuuruuun....

BR 93381 SCREW - special, armature . .........c.'uueununnnnn. ..

C 24329 SPARK PLUG. ... i e e i

BR 222561 CUP -screen mounting . .. ..oovvvnt i ne e e

BR 222562 SCREEN-flywheel .. ...t

BR 66538 BOOT -sparkplug. . ... v e

BR 221907 CLIP-wire ...t iean

BR 393474 STATOR - alternator (use S/N 9747274 and after

BR 393456 DIODE ASSEMBLY - (use S/N 9747274 apd\aftek) >, .. ....
o~

NSS Hef.

NSS

BR 390892

BR 93621

BR 230976

BR 222211

BR 93536

BR 220680

BR 222212

BR 93438

Printed in U.S.A.

REQ'D.

e i B - M B T S Y NG JRE ST S Y . NG Qe WY

P T J it G G S O Gy

February 1980




10




REF. PARTNO. DESCRIPTION
1 C 25719 FLYWHEEL ASSENMBLY : ius s sis savsmusmesomsmme.s
2 BR 93621 SCREW -retainer, stator . .. .. .o oviie i iiieinnnnn s
3 BR 220865 WASHER -spring . .. cv i e e et ceaeeans
4 C 25739 SCREW -special . ...c.vvii e e e
5 C 25750 HOUSING % blower: scd s wms smumms ans smamins s 68 5 6aia
6 BR 93158 SCREW - blower housing. . ......oviiiiiiiinnninnen.
7 BR 92284 NUT -flywheel ... ... i e
8 BR 298968 ARMATURE. .. i e e e
9 BR 221798 TERMINAL -ignitioncable. . .....covvierenennnn..

10 BR 93381 SCREW - special, armature ..............ccvuuvun....

11 C 24329 SPARK PLUG . ... i et i i e

12 BR 222561 CUP-screenmounting ........viinininnaneeennnnnn.

13 BR 222562 SCREEN-flywheel .. ... ... . ..

14 BR 66538 BOOT - spark plug

15 BR 221907 CLIP=WIFe w: suwewvinmmimminms sms sais s s45

16 BR 393474 STATOR - alternator

17 BR 393456 DIODE AND CONNECTOR..........

CASE 108, 110 AND 118 COMPACT TRACTORS

FLYWHEEL AND STATOR (110)

Printed in U.S.A.

February 1980

11

L T N T e G T e e )




12




oy
m
el

OCOOONOOOCTHS, WN =

[ T G
WN =O

14
15
16
17
18
19

20

PART NO.

C 15519
C 15174
173- 215
129- 504
C 10657
H 336040
214- 251
BR 390811
C 25740
C 18206
C 16540
187- 1047
BR 391399
BR 270528
BR 280111
BR 93622
BR 93323
BR 270539
BR 270824
C 11529
C 11545
BR 261117

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

FUEL SYSTEM

DESCRIPTION
TANK -fuel .. i ettt i it e e i sttt
STRAP -~ a0K ", 515 weeiiis 67 n v im i 6 o & w sl s 55 6 & mdimb § § 8
SCREW - round head mach. 1/4"”" x 1-1/4"" . . . . .. oo i i v i vt
O B I 7 - TR
B O el N N A, L I
FUELLINE-18" ........... T s R MEEE . E § MBS €8T R
CLAMP -hose . . v v i i i i it it e et et ettt et et
CARBURETOR - 108, 118 (repairspage 17) . . . . . . . . .. oo oL
CARBURETOR - 110 (repairspage 15) .. ......ccuiireniinnen..
CONTROL -chokeand throttle . . .........cciiiiiunnn...
NV e
SCREW - self tapping Phillipshead ......................

CLEANER ASSEMLBY - air (108, 118)
ELEMENT - air cleaner (108, 118). . ... .....
SUPPORT -element (108, 118) . .« oo vl

SCREW -aircleaner .. .....c.u v

GASKET - carburetor mounting . . . .

CAP - fuel (Includes insert). . . . ...
INSERT - fuel cap

LINK -choke .............

13

=
m
Q
O

e e e ) e e e e e ) e e e e N = = NN N

February 1980




14




CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

C25740 CARBURETOR (110)

REF. PART NO. DESCRIPTION
1 C 25738 GASKET - carburetor mounting . .. ....ovv vt ier e e nnn..
2 BR 292681 VALVE ASSEMBLY -carburetoridle. . ..o oo is e e,
3 BR 93499 SCREW - throttle and choke valve mounting, sems...............
4 BR 91920 SCREW - machine fillister head 8-32x 5/8" .. ........ ... vuu..
b BR 26157 SPRING - throttle adjustment ..............cvuriieneununnnn.
6 138- 251 PIN - throttle stop. . . oo oot e e e e e e et e
7 BR 230896 PIN -float hinge ... ...ttt e e e e e e
8 BR 222010 VALVE -choke ... ittt e e e
9 BR 391233 VALVE-needle ... .ot e e e e e

10 BR 93357 SCREW - carburetor mounting . ... ....ovevne e o

11 NSS BODY ASSEMBLY - carburetor (use C25740 carburetor) .........

12 41- 24 PLUG - welch

13 C 25742 VENTURI - carburetor

14 ¢ 25743 VALVE - throttle

15 BR 391512 SHAFT & LEVER - throttle

16 BR 211712 STOP - throttle

17 BR 299707 FLOAT - carburetor

18 BR 299096 VALVE - fuel inlet

19 BR 221995 BOWL-float.................. )

20 BR 270511 GASKET - floatbowl ........../

21 BR 222014 WASHER - float bowl

22 BR 390684 SHAFT & LEVER - choke . % .........................

23 BR 299740 NOZZLE - carburetor . . ., NN 57 e e e e e

24  BR 230932 SCREW-nozde ...... @ R .

25 G 10678

26 C 25745

28 BR 93622

29 BR 93323

30 G 25759

31 (& 25758

32 & 25760

33 BR 261116

34 BR 270382

35 C 25762

36 (&) 257

37 BR 935

BR 299852 CARBURETOR OVERHAUL KIT - (includes items 2, 7, 9, 12, 18,

Printed in U.S.A.

22,23,25and 29) . ...

15

[ I S e T T T JPRE NP S QPR W E GRS (R P W RS G G O NG I Qi Qi G Qi G Y

-

February 1980






Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 17

S BR 390811 CARBURETOR (108, 118)

REF. PART NO. DESCRIPTION REQ'D.
1 BR 93357 SCREW - carburetor Mg, . . i v v ittt it e et e e e et et e e eee e 2
2 41- 24 PLUG -welch . .o i e e e e e e e e e 1
3 BR 27590 FILTER - carburetor drain (early production) . ...................... 1
4 BR 211954 RETAINER - carburetor drain filter (early production) . ................ 1
5 BR 292681 VALVE ASSEMBLY -carburetor idle « .. v v v vi ot e ettt ee e eeenens 1
6 BR 26157 SPRING -throttle ad]. .. .o i ittt i e et et et e e e et 1
7 BR 23108 BUSHING -throttleshaft . .. .... ... it i 2
8 BR 93499 SCREW = throttle:and:choke mtg. - - s s e w s o s simisim s s 5 8 @ ada s 2 6 oo momn s 3
9 BR 91920 SCREW - #8 X 5/8 " mMach. ... v ittt ittt et e et e e s 1

10 138- 251 PIN - throttle stop . . . o o i ittt e i e e it ettt e e et ettt ettt 1

11 BR 230896 PIN -float hinge « cisim e i 6 5 e oo o o @ o mmoo o v o s oseenmensssamdan 1

12 BR 222010 NVALVE 3 ChOKE « omm s v 5 simaiin s o 6 % siisis %5 4 5 G556 & 5% & 5 M EIE & 6 5 &5 &m0 1

13 BR 391233 VALVE ASSEMBLY -needle. .. .. v i ittt et et e e e e e e e e e 1

14 BR 270824 GASKET - carburetormtg. . ................ 1

15 BR 221986 VALNME : throttle: wmms s ¢ 35 spmn s s s smme o & ¢ ) 1

16 BR 391512 SHAFT AND LEVER - throttle ........... ) 1

17 BR 211712 STOP -throttle . ... ............... 1

18 BR 299707  FLOAT -curburetor. . ... ....... .. @ 1

19 BR 299096  VALVE - fuel inletassembly . . . .. Q0N « or 7 e v ottt eeteee e ennnns 1

20 BR 221995 BOWL-float ............... X 6 ....................... 1

21 BR 270511 GASKET =float Bowl < v vm v ¢ voamm Q0 oMY P ianin 2 v 6 v v wae i85 o midim o o meen 1

22 BR 222014 WASHER - float bowl ... ... NS s i R A s MGl BN e 3 N S e e 1

23 BR 390684 SHAFT AND LEVER - chok DS 1

24 BR 299740 NOZZLE - carburetor . . . 77>\ = = e e e e v e nn e e e e 1

2 25 BR 230932 SCREW - nozzle .... 1

26 BR 222027 1

27 BR 93572 2

28 BR 270382 1

29 BR 261116 1

30 C 10678 1

31 BR 299852 1

32 BR 211682 1

% MUFFLER
1 BR 391@UFFLER-exhaust(1OS). ......................................... 1
2 BR 2218 SHIELD - heat (108) .. i vttt et ettt e ettt et e ittt et 1
3 BR 222263 LOCK - bolt (108) . . oottt e e e e et e e e e 1
4 BR 93704 BOLT - muffler (108). . ... i e e e e e 2
5 BR 222417 DEFLECTOR =exhatiSt {108) = o : sms i smmsmas ams ss sms s 55 550505505 1
6 187- 1041 SCREW -special . ..ottt i s e e e e e e 8
7 € 25469 MUFFLER -exhaust (110). ...ttt it ittt et et et e aeeaeanns 1
8 c 25701 [0 07 S o] 0 ) 1
9 113- 138 BOLT ~ (T Q) 555 505 55 it b0 65 50 ome 55 58 51 e 25w 5 im S e oot e o gmt et st 06 e 3o e 85505 5050 2

10 € 25500 DEFLECTOR -exhaust (110). .. ..ot in it e et et e e e cieeeeann 1

11 113- 1 BOLT - 1/4" - 20 x 1/27 (110) .. vttt ittt et et et e et e e 1

12 192- 19 LOCKWASHER - 1/4" (110) . . ottt et e e e et e e 1

3

February 1980




18




CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 19

GOVERNOR (108, 118)

PART NO. DESCRIPTION REQ'D.

REF.
1 BR 221760 LT 1 1
2 BR 260971 IV Qe oY1 ' T P 1
3 BR 261306 SPRING - governor (use motor code 756111011 and after). . . ................ 1
3 BR 261129 SPRING - governor (use before motor code 75111011). . ... .. i i nnnn. 1
4 BR 390662 PLATE = governor CONTROl x ws s wsmas sms sus ms 6w s e ms 08w b 56 mis 4 a s 6 43 1
5 BR 230759 SHAFT - governor lever (use before motor code 75111011) . . ....... ... ... 1
5 BR 231058 SHAFT - governor lever (use motor code 756111011 and after) . .............. 1
6 BR 298303 LEVER ASSEMBLY - governor (use before motor code 75111011)........... 1
6 BR 391733 LEVER ASSEMBLY - governor (use motor code 75111011 and after) ......... 1
7 BR 220680 WASHER = N0z 100 5 i vn issse iz ot sms 235 SHa S A5 5500 205 & e B o8 e o B 20e 1
8 11- 312 BOLT-No.10roundhead .. ......iitn ittt e ce e 1
9 129 7 NUT-No. TONChEX o oottt i e e e et e e 1
10 BR 221559 WASHER - governor lever (use before motor code 75111041) ............... 1
10 BR 222450 WASHER - governor lever (use motor code 75111011 M) e 1
11 BR 260584 SPRING - governor link. .......o.ovinnnnn NN e S 1
12 BR 221535 CLAMP ...ttt e, . .................. 1
13 BR 93572 SCREW =heX. . conenvenmiomsnme cms s 54 65 AN I 1
14 BR 91920 SCREW - Phillips ........covvunn... - @ ....................... 1
15 BR 66068 WASHER - insulating. .. ........... X\Q ......................... 1
16 193- 25 WASHER - lock . . .o NN+ e i ittt e 2
17 129- 6 NUT -No. 8-32 .. i o N D)) e e e e e e e i 2
18 BR 280163 COLLAR INSUIATING - . ws 5 ya\GZImNTT w ¢ oois st st e 505 05 550 a5 e w55 G mm e o 1
19 BR 299500 WIRE -ground . ... ... SO S e 1
20 136- 103 PIN - halr.............. S . P PP 1
21 A 27795 1
22 BR 93496 1

1 C 25744 1
2 BR 261129 1
3 BR 390662 1
4 BR 231058 1
5 BR 391733 1
6 11- 312 1
7 129 1
8 BR 2224 WASHER - governor crank . . ... ... .ottt e e e 1
9 c 25747 SPRING - governor link ... ... i e et e 1
10 C 25749 SCREW - control bracket mounting ... ......oouuiiine e e 1
11 BR 2215635 CLAMP - CaSING .+ vt ittt et et e e et e e e 1
12 187- 1041 SCREW - S8M . o ot e e e e 1
13 BR 93735 SCREW = t8FINGl: 5 o025 55 5375 55 8608 5 52 5005 500 0 258 o 4 € o) S w5 e kot m o = e 1
14 BR 66068 WASHER - insulating . . ..o oot e e e e e e 1
15 193- 25 WASHER - lock, shakeproof. . . ... ..t e e e e e e eas 2
16 129- 6 NUT -hexX 8-32. . ittt e e e e e e e e 2
17 BR 66554 COLLAR = inSUIATING: & s ms 56505 585 8505 £ 8405 £ 5 5om8 500 51w inmr w1e i o 2 e 2o 1
18 C 25756 WIRE - ground ..o ittt e e 1
19 136- 103 PIN - retaining . ..ot e e e e e 1
20 A 27795 RETAINER - E-ring . oottt e et ettt e e e 1
21 BR 93496 SCREW - SEMS : s smiasmves wressais s5e smmisaabass difasbns evidni in 1
22 BR 93572 SCREW . . ottt e e 1
23 & 25763 SPACER - control bracket mounting .. ........c.uuiintiiinniinnnennnns 1

Printed in U.S.A. February 1980



20




CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

ENGINE MOUNTS (110)

REF. PART NO. DESCRIPTION REQ'D.
1 C 25468 T L i =T o 11 = 4
2 113- 110 BOLT -5/16" - 18 X 2-1/4" NeX. « oot i et e e e e e e ae s 4
3 131- 176 NUT - B/1687 10CK .« v oottt et et e e e e et e e et et 6
4 C 25471 STRAP= stabilizer: engine «s:s s st cms s s cmsew it Basamemms snid9s 5as iis 4
5 C 25472 SPACER - NGINe STrap .« v v vt ittt e et e e e e 2
6 113- 103 BOLT - 5/16" - 18 X 17 ot ittt et e e e e e et e e e 2
7 195- 525 WASHER - SPAGEI: s ciiis tis &% 6 5 6558 5505 555 605 8o s § 5008 685 i mie v sm @ d o ws £rm o 4

1 G 19012  PLATE -ehg 1
2 164- 543  SCREW - cap 4
3 c 16752 WASHE 2
4 192- 20 LOCKV{ASH 4
5 129- 102 NU 5&* 4
6 C 19073 uf@ F1OX DIt . & v v e e e e e e e e e e 4
7 113- 3 (86 N Y L N [ o3 Y 4
8 131- 118 REKNUT - 1/4" " NCREX « « o e e e e e e e e e e e e e e e e e e e e e 4
9 C 21 SHER - damper, rUDDer, & . . v v vt e et e e e et e s m e s et ee e ae e 2
10 192- @ OCKWASHER - 1/47 o ot e e e e e e e e e e ettt e e 4
11 195- 52 WASHER - 5/168" o\ ottt s e e e e e e e e e e e e e e 2
12 195- 102 WASHER = B/18" & vttt e et ee e e e e e e e e e e e e e 8

Printed in U.S.A. February 1980






REF. PART NO.

1 C

1 C

1 Cc

1 C

2 C

3 C

4 C

4 C

5 13-

6 192-

7 129-
8 113-
9 192-
10 129-
1 C
12 C
13 113-
14 192-
15 129-
16 C
17 C
17 C
18 187-
19 C
20 NSS
21 113
22 353-

18479
25590

19020
25465
25470
18664
18661
18662
103
20
102
207
21
103
18205
19069
4
19
101
17038
19117
19112
1036
15116

206
406

CASE MODEL 108>AND 118 COMPACT TRACTOR

HOOD, FRAME AND GRILLE

DESCRIPTION

FRAME - main, 118
KIT - frame, main, 108 (used S/N 9684071 and after) also use C25259 kit

before SIN 9760350 i i timihusnssumasms (s cms i85 smsEmsen
FRAME - main, 108 (used prior to S/N 9684071) . « « v v v v v v v v v w v s
FRAME - main, 110 (shown) :
HOOD AND GRILLE
COVER =PTO o ar's e e s 1 52emiwms 1o 0 a1 18) o7 5 e 5 2 1 3108 (o 3 el 5 191 & 1
HINGE - hood, L.H.
HINGE - hood, R.H.
BOLT - 5/16" x 1" NC hex
LOCKWASHER - 5/16"

LINER - dash panel
LANYARD - hood

LOCKWASHER -1/4" . .........

BOLT-1/4x1T"NChex......cooeveeymaN).iiiiinien..

SCREW - 1/4 x 1/2"" seif tap
DRAWBAR .........

PLUG - hole . ¢. (N

S
%)
9
<

Printed in U.S.A.

-----------------------------------------

..................................

NUT-1/4"NChex ...........¢ BT -t e
BUMPER - rubber, hood .. ...... \ ...................
TRAY -center, 108 .o s s swmm \\ 5N a s 5 s sl v s 5 5 6w mose s s s
TRAY -center, 118 .. ... .. % ......................

23

-----
-----
.....

_, D e eEm DN Em a N s = e =S = GO RARNNE R - =

February 1980



24




REF. PART NO.

1 C 24319
2 C 15610
3 13- 122
4 c 14534
5 C 19118
6 13- 102
7 192- 20
8 129- 102
9 C 18702

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

SEAT AND FENDERS

DESCRIPTION

SEAT ASSEMBLY . . ... ittt ittt ittt it sttt e e e e
MOUNT -seat, rubber. . . . ... ittt it ittt et et e annn
BOLT - 5/16" % 1-1/2" " NChexX .« % i s c sownicss smsmess savin
BUMPER =:seat;, TUDDET . . & o swiwis s us sivimim s s o 8 56 6.6 5 % 5 m 5«
BRACKET -hinge . ... c it ittt sttt e ncnnenneanan
BOLT-5/16" x3/4" NCheX. v oo vt i i eenenneennnnan
LOCKWASHER -B/16" i . wumms s i avasi i nowint s i anmnes
NUT =B/16/" NCheX «w: i simmwp s e sudome s s nmeess s ooamnm
FENDER AND SUPPORT . ... i it ittt ittt e ettt eene e eas

........

25

ANRAR NP D=

February 1980




26




REF. PART NO.
1 C 16945
2 131- 1113
3 Cc 18015
4 Cc 15096
5 C 15097
6 126- 16
7 C 16245
8 111- 202
9 192- 20
10 129- 102
11 195- 2069
12 C 15104
13 Cc 15105
14 219- 17
15 13- 103
16 195- 521
17 Cc 19641
18 C 17106
19 C 14201
20 C 12975
21 Cc 18017

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

STEERING GEAR

DESCRIPTION

CAP =steering « « s swwmc s s semmm.s s 55 S5 m § 45§ wuaE v o5

NUT - jam 5/8"” NC hex
WHEEL - steering

FITTING-lube ...........iiinnnn
BOLT - 5/16" x 1" NC hex, ZP
WASHER -5/16", plain, ZP. . . . ... ......
BUTTON - friction (118) . . . . . . .. .. ...
BRACKET - steering, 108 . .......
WASHER -shim .............
WASHER-5/8" ............
CLIP-tinnerman . ...........

BUSHING -flanged nylon . . . . . o vttt i i i i s it i i e et e e e e
SHAFT =5TehiNg = viamm v + s s mens s v s simien 550 5w mams s v
KEY - Woodruff 3/16" x 3/4" . .. i i it e e i i e e nan
BRACKET -steering, 118 . . . . v v vttt ittt it e et e enn
BOLT - 5/16" x 3/4"" NC, round head square neck ZP . ........
LOCKWASHER =B/16 ZP , . wswn v 55 mans o5 s & Bames v 6e
NUT-5/16" NChex, ZP. . . . ... i e e i ie e e
WASHER -5/8"plain, ZP . . . ..ot iii i et i e i e
GEAR=5teerNg: : sivmusm s s s mames o 2 mme £ 5 5 simmmm o83 5w
PIVOT -steering gear . . . . oo i oot ittt ittt ettt e e e

27

NN= = aDPN= =2 aNNEANN= = N = -

February 1980







i

REF. PART NO.
1 C 156066
2 Cc 16946
3 Cc 16724
4 138- 2055
5 C 11906
6 219- 404
7 C 13106
8 C 12975
9 A 30881

10 132- 311

11 C 15067

12 C 15113
13 c 15068

14 192- 23
15 129- 165
16 129- 365

17 Cc 16948
18 C 18626

19 131- 1331
20 T 33565
21 192- 20
22 113- 103
23 138- 2040
1 C 24429
2 c 12110
4 219- 10
5 C 12370
6 C 24431
6 C 15003
7 126- 19
7 126-
8 195- 2@
8 195- 2
9 192- 20
9 192- 21
10 113 103
10 13- 207
11 195- 545
11 cC 13716
12 A 30881
12 C 10292

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

FRON

DESCRIPTION

AXLE=front cmwwa s s wsmn
SPINDLE - right hand. . ...
SPINDLE - lefthand. .....

PIN - roll L.H. spindle 3/16" x 1-1/2" . . . @i e e et e e e e e e

WASHER - thrust 13/16"" ..
FITTING-lube.........
COVER - lube fitting .. ...
WASHER -spindle. . .....
WASHER - wheel spacer . . .
PIN - cotter 5/32" x 1-1/4"" .
ROD - tieand drag link . . . .
BALL JOINT - R.H. thread .
BALL JOINT - L.H. thread .
LOCKWASHER - 1/2" ZP . .
NUT-1/2” NFhex ......
NUT - 1/2” NC hex, L.H. thre
ARM - upper spindle. . . ...
PIN - axle pivot . . .......
NUT - jam 3/4" NC hex. . . .
KEY - 1/4" x 1/4" x 1. . ..
LOCKWASHER - 5/16" . . .

BOLT -5/16" x 1" NC hex . . .

PIN - roll 1/4" x 1-1/2"". . ..

FRO

WHEEL - fr clading bearings) .. ... e e e e

BEA “l~ gated.
FITTINGANYubE). ........
CAP @ ...........

ar, 108546 ¢ 5 «

- Woodruff, 1/4 x 7/8",

ASHER - 11/32:x 1-1/4", 108 wc : « v svwnia s s saime s s smmid s & omswi

WASHER - 3/8”, 118 . .. ..
LOCKWASHER - 5/16" ZP, 1
LOCKWASHER, 3/8”, 118 .

BOLT=5/16" x 1" NC hex; ZP; 188 : ¢ ccumm ¢ e mwnm s s samms ¢ ¢ s mamg s

BOLT - 3/8x 1" NC hex, 118
WASHER-3/4".........
WASHER - 1" 10 gauge, 118
WASHER, spacer . . ......
WASHER - 1" 18 gauge, 118

T AXLE

s}
m
Q
O

f“.’::::::::@

=S m s 2 S A NOBRANNNNNIDNWWWS = = -

EAR WHEELS

A e s o n ono o Bt g fg BBon s o0 ans b g

Ok} M8 ocnoogbppdenc o coee s Moo bih oo

NDNRNNNNNNNNONNONNMNNNNNNN

February 1980







CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

BELTS, PULLEYS AND IDLERS - 108
USED PRIOR TO S/N 9684071

)
m
-

PART NO. DESCRIPTION

C 19071 PULLEY - engine
T 25070 KEY -
113- 233 BOLT - 3/8" x 1-3/4” NC hex ZP
Cc 17213 PULLEY - idler

nmd
COWOOONOOLHWN =
(@]

31

]
m
R
o

1
1
2
1
C 23535 PULLEY - idler v v i ittt it i st e nn e e s s aeenenossonesnonanens 1
19066 PULLEY -transaxle . . .« v vt vttt ittt st ittt i st e ene e ennnnannnas 1
NSS BALL JOINT - (order items 30, 31 and 32 prior to S/N 9683332)........... 1
126- i3 KEY - Woodruff 3/16" X B/8 . v v ittt it et s e e s i e et ennaanenns 1
1183- 103 BOLT - 5/16" x 1" NC hex ZP (attaches rear keepers). . . . . . ..o vvven e 2
c 19035 IKEEPER ~beltiLH.fearcw.: s s samanm i s o sivmn s sv 5 Sansne s asmmws s 1
11 C 19034 KEEPER < Delt RiH. 68 o s « & « @ wivwmm o s siodmms s s a molnmm o s s imimas s 1
12 192- 20 LOCKWASHER - B/16" ZP . . it it ittt it it e et ettt e ennenns b5
13 129- 102 NUT-5/16"NChexZP .. ... iiiinnnennnn 5
14 132 46 PIN«= cotter 1/87" x B/ & o v vmwmin o s wwaen 1
15 C 15677 SPRING-clutch ... ...ttt it i i e e 1
16 NSS ROD - clutch (order items 30, 31 and 32 prior t 1
17 C 18634 BELT - tractiondrive . . .. ........... =~ 1
18 195- 525 WASHER -3/8" plainZP ........ . @ 4
19 192- 21 LOCKWASHER -3/8" ZP......." Xo 2
20 129 103 NUT-3/8"NChexZP........ A - 2
21 A 27801  SLEEVE-bearing ... ... ... o d e ) s oo tee et etne e eennnnnenan 1
22 C 20028 PIVOT PLATE - idler pulley . % ............................. 1
23 195 533 WASHER -1/2" ........ B 4 2
24 € 17164  KEEPER - belt idler pulle @ ........... e eaaeaneans 1
25 C 19033 KEEPER-beltengine &G/ . « ¢ v v v it v vvenn s s aaiinnassvnmasins 2
26 113 102 BOLT - 5/16" x 3/4 ox ZP (attaches front keepers) . ... v v v v e v v wnnn 2
27 195 521 WASHER - 5/K8" " ®laimP ) . o v vttt i ittt i i i i i e UAR
28 178 858  SETSCREWKBANBINGIE .« ottt et et ee et eeeaeiaaneanes 4
29 132 310 PIN - cott% ......................................... |
30 129 122 NUT -5/ X o 5 5 S e S 5 e e B mi s Sam i G s 3 el 4 & s S 2
31 (62 21559 BALL se S/N9683332and after .......cccuvvir i .. 1
32 C 21560 RO t¢h (use S/N 9683332 and after) «vv v i iie i e et e 1
BRAKE ASSEMBLY - 108, 110
1 C 25249 PELYAL ASSEMBLY - brake (used S/N 9684071 and after)
(also use C25259 kit before S/N 9760351) .. ... ........... 1
1 c 18681 PEDAL ASSEMBLY - brake (used priorto S/IN9684071) . . v v v e v v v v e v e v 1
2 C 198 ROD = brake . . wvmmos s s wummm s s s sl e oo o motmd s s o smsie s & & o %e 1
3 C 18695 LATCH -brake .« v v v it e v st et et s e s nnsnessenesnanennenenan 1
4 131- 69 LOCKNUT -5/16" NCheX ZP . . . vt it ittt s n e st rnasannnannnnas 1
b 13- 102 BOLT -:5/167 % 34" NChex:ZPL: ¢ s « sismmi s 5 5 wimi s ¢ 45 dswas ¢ ¢ & wess b
6 C 19103 BOLT - eye (on brake actuatingarm on transaxle) .. .......c.oouvuuno... 1
7 131- 176 NUT -5/16" Iock NC heX ZP . . v i i it it it e st e sttt e e et anenannns 2
8 C 15156 BRACKET -saddles s vv ¢ s snmmna s s sisina e s & wiommims s & 655 me s & 5 9650 2
9 195- 521 WASHER -5/16" plain ZP. . . v v vt ittt ittt st v et s ennnnnas 2
10 132- 320 PIN - cotter 3/32" X 3/4" . v i ittt sttt e st n s 1
11 C 15498 PAD:-footrest R.H. Short : « cavi s nummmsss vamin e s simsmas 8 5 wmais 1
12 C 15499 PAD = Tootrest LH:loNG « « s v vw s s s v samms s is sumsms s sammn ey sann 1
13 195- 541 WASHER - 5/8" Plain. o v v i i ittt s it en e eesannessannessnnneeus UAR
14 132- 310 PIN -cotter 1785 . 1M v o & vvmtiie i 5 5 b i o6 08 5 o idien § 8 & G E§ G WEE 2
15 138- 92 PIN - roll 3/16" X B/4" @ s ettt i e e e st et m e 1
16 192- 20 LOCKWASHER -5/16" ZP . . oo it ittt it et et e s e an e nnansnnnnnns 4
17 129- 102 NUT -5/16" NChexX ZP . v v v vttt e vttt et s s annnanannnnsnnnnns 4
18 L 32763 SPRING-brake return . i s v wwme v s smwns i 88 @ame s s 5 3 Gesmee s s 5ows 1

Printed in U.S.A.

February 1980




32




REF. NO. PART NO.

1 C 18634
2 c 25250
3 C 20053
4 195- 104
5 132- 310
6 C 17213
6 c 23456
7 182 286
8 192- 21
9 129- 103

10 Cc 21631

11 C 21632

11 C 25253

12 195- 518

13 132- 330

14 R 15380

15 C 23535

16 Cc 17622

17 13- 257

18 131- 1181

19 C 18966

20 111- 330

21 192- 21

22 Cc 19034

23 C 19035

24 113- 103

25 195- 521

26 192- 20

27 129- 102

28 NSS

29 Cc 21633

30 131- 176

31 -

32

33

34

35

36

37

38

39

40 -

41 195- 29

42 C 25113

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

BELTS, PULLEYS AND IDLERS — 108, 110
USED S/N 9684071 AND AFTER

DESCRIPTION

BELT =1raction:Arive wuw « ¢ : somwme 0 85 s mmmm ¢ ¢ 5 & Gaam.g 5 5 5 6ame s
BRACKET - clutch idler (use C25259 kit before S/N 9760351). . . .. ...
BUSHING - NYION &6t 5 5 4 6 2 imaci v a i maminie o v o ovomie o s vnn
WASHER - 3/8" . i ittt i e e e e e
PIN - cotter 1/8 X 17 . o i it e e e e e e e e e e e e e e e e
PULLEY - clutch idler {used before S/N 9760351) . ..............
PULLEY - clutch idler (used S/N 9760351 and after) .. ..............
BOLT -3/8X 1-3/4" NCHheX . v o v v vttt et e et e e e e e e e e e a s
LOCKWASHER - 3/8" . ittt e i e e e e e e e e e e e e e
NUT -3/8 NCReX © v vt ittt e e e e e e e e e e e e
KEEPER - belt (used before S/N 9760351) . . . ... ..o v v i i ..

ROD - clutch (used before S/N 9760351)

ROD - clutch (used S/N 9760351 and after) sh
WASHER -1/4" ... ... ...

EOLT - 5/16 X 5/8" NCREX. «  « v oee oo e
WASHER - 5/16" . . ottt e et e e e e e e
PULLEY = €0GINE: 2 ¢ e e v 5 - cimsiinie o o & 5 comiaivn o o eimionin G o« ooy
KEY - 1/4 X 2" SQUATE. . o v v it et et et e e e e e et e e e
SETSCREW -5/16 x 3/8" NC . .. ...t e i i
PULLEY = TFANSAXIE & vmmnni ¢ ¢ oo 25 & 6 %isien s n » oomimmon = o = miongio e

PIN-cotter 3/32x 1/2" .. i e (NN, . oo
SPRING - return, clutch & brake. . . . @ .................

PULLEY =idler : «vww s o5 5 i o NI A n e e el e e
SPACER -pulley . .........Y NN Qi & &7 v mRme & B0 A E s b
BOLT - 3/8 x 2-1/2"" NC hex

NUT - lock 3/8" NChexX .y N 0)) v o e ettt e e e e e e e e
PULLEY -idler, rear adjyshc . . i i i i it et e et et ettt et e e e
BOLT - 3/8 x 1-3/4"" ro SO NECK ¢ o = - 2 mwmss o ¢ s smmps s

PEDAL ASSEMBLY - clutch (also use C25259 kit before S/N 9760351). . . .
BOLT - 7/16 x 3/4"" NF hex, enginecrankshaft . . . ...............
WASHER - 7/168" . . o i e e e e e e e
GUIDE -belt....... ... oL AW i G L e T O

33

February 1980




34




REF. PART NO.
1 C 15511
2 Cc 18468
3 Cc 16739
4 13- 219
5 C 17164
6 195- 104
7 131- 1181
8 Cc 17213
9 C 17204
10 195- 525
1 C 13012
12 Cc 17207
13 c 17203
14 C 15178
15 C 15545
16 C 17866
17 13- 102
18 Cc 16752
19 192- 20
20 129- 102
21 178- 858
22 C 19072
23 C 15166
24 T 25070
1 Cc 15106
2 126- 16
3 178- 858
4 (6 156127
5 13- 102
6 192- 2
7 129-

8 C 199007
9 L 327
10 132- 320
11 131- 176
12 132- 310
13 C 17211
14 Cc 15156
15 138 92
16 Cc 17410
17 Cc 18695
18 131- 69
19 195- 521
20 Cc 15498
21 C 15499
22 195 541

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 35

BELTS, PULLEYS AND IDLERS - 118

DESCRIPTION

PULLEY < transmisSION : cwmim ¢ « 2 stomen s s st bmms 55 mmas s 5 » 0ams.s
12 I I o T
PULLEY -idler, flat . . . . o oot it i it s et ettt it e et ne s inneannn
BOLTE =378 2" NChex s awtie iz summen o 58 samsa s s o Sammms s 5o aemg s

L e o o =
WASHER - 3/8 . o i ittt st st e et m e e e et 1
LOCGKNUT - 3/8" NG REX wiwn s o+ s sisiiw 6 5 o & i s & & » wimmimd = m o miimimim s
PULLEY Zidler &come « & = wiim i o siasme 5 8 Gm s m s & & o eee 5 5% eamss
BUSHING -idler pulley. . . oo ittt e i st st it e s s e ennnnnnenns
WASHER-3/8". ... ... e .. T Y T Qg g
PULLEY =idler. flat . : « samate s s sman 2 os s sme & 86 amas d 8 & samid s
ARM -clutchidier . . o v v it it it st e e et st st s nnnansanannnes
BEARING -sleeve . .o v i it i i it i e e e nenn

SPRING-idler. . . . ..o i ittt i et s i iee e

BRACKET -spring,idler . . . .. ..........
KEEPER-belt ... ... ... no...
BOLT-5/16" x3/4"NChex..........
WASHER -5/16". . . .. oo e e i e ..

Y
m
Q
O

NUT -5/16" NChex . ........ @ .........................
SETSCREW - 5/16" x 3/8" NC s " S S £ e«
PULLEY - engine, drive & PT @Q)) .............................
BRACKET - saddle . ... K ...............................

KEY - 1/4'" square x 2" N R

ST QTN X (R QN N ST S (RN S G QT |, (R G N O S N SR G

<

LATCH -brake . .. ittt e it ettt ettt et et aas et
LOCKNUT=5/16" NC hex: susws ¢ s smame @55 asmes & smnbalis s tonmmn
WASHER ~ B5/168" . . ittt ittt it et e st et s e e tnennnnnan
PAD - footrest R.H. short . .. .o vttt it i et e e e e et e e s e e vieie n s
PAD -footrest L.H. long . . . . . ittt i i e
WASHER =5/8™. & vovw t svmimms s 3 sitmas s d s @eim s 8t o aiains s s wanes U

Do mNem = = @ N N= = JOTO =N = =

February 1980






el
m
e

=
CLVWoO~NOOA~WN -

WWNNNDNNNNNN=S == aaaaaa
00O NOOCTWN-_OOOONOOOCTDWN=-

32
33
34
35
36
37
38
39
40
41

42
43
44
45
46
47
48
49
50
51

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

C19168 TRANSMISSION AND FINAL DRIVE — 108, 110

PART NO. DESCRIPTION
© 19297 CASE ASSEMBLY =transaxle . .« ¢t v v e camunm o smvmicssssmnesss
A 30586 BEARING -needle . . . .o i ittt i it it e et e e e e e e
& 19299 BEARING - bronze. . .o v i i e e e
C 19301 BEARING - bronze. . . .o v it i e et e e e e e e e e e e e
C 19302 PLATE ASSENMBLY =:€oNtoF v o ¢« sndmmt & salonmm & 6 % sismae & & % @eaas s s s
C 19300 BEARING - bronze. . .o v it i e i e e
(& 19303 BEARING - bronze. . . v v vt et i it et it e et e e et et e e
C 19304 COVER ASSEMBLY - transaxle (includes #3 & 9) . . . . . ... i i ..
C 19305 BEARING -needle . . . v vttt it e e et e e,
C 19306 GEAR ASSEMBLY -differential. . . .. ..o v v v i e e e e e T S e
04 21576 BEARING -bronze .. .. ..ot viie et e e e e e T P
(] 19307 AXLE-lefthand . .. ... ittt et e
c 19308 AXLE - right hand
C 19309 GEAR e bevel: swiim ss s simwm ¢ & 5 smmimn & § 5w
C 19310 PINION -bevel. . . .. .o it e e §
C 19311 PIN-drive .. ...,
C 19312 WASHER - thrust o o s « wowiss s o wmw e
& 11205 WASHER -thrust, . . ............ .
A 27521 RING-snap . ........c.covuo... N\ -
138- 97 PIN-roll ....... ... ... .... X
c 19315 SLEEVE ASSEMBLY - countershaft\\. .M\ .. .. ottt e e n
© 19316 BEARING - bronze .....
C 19317 SHAFT -idler . .. ........
C 19318 ROD ASSEMBLY - shift (13
C 11167 FORK -shift.. ...
€ 19319 ROD - Shlft
C 11166 SPRING.
211- 5 2 I R 7= N N
A 11538 RING = SHARNDNNOY: 4 & 5 5 5 i e, 55 00 S0 & & 56 & iend & 5 i s Bl o5 2 a8
(& 19320 ROD ASS -5 n‘t (2nd & 3Brd) . . v ot e e
C 11167  FORKSSRIT . oo i i ettt e et e et et ettt ettt
C 11166 Sp R@ ..............................................
211- 5 LIl & e et e e et L e e e Bl o A B e B o B
A 11538 ST 0T 1o T
C 19321 [ T oV
C 193 ER AND HOUSING ASSEMBLY -shift. . ... viii it i ieie e nnnn
¢ 7@ HOUSING - SIFEIBVEE  « « v v s e e e e e e e e e e e
C 111 KEEPER -shiftlever . .. vttt it i ittt it e ee e et eeen e
C 18675 LEVER SHITE : miwat o v 5 somimad sris smmes 5 8 5 e i & 508 5 9 s & § 5 485 @i
A 32181 RING-smap ......... e e e e S e e
35012 RING -quad . . ..o s it e e e e e e e e e e e
C 19324 PING:AFIVE & ¢ smmms s v simmmn o5 5 wias o s s simmmBe s s wulem s 5 5 wmmes
211 11 PLUG - /8 PIPe. v it o et it et e e e e e e e e e et e e e e e e
G 19327 HOUSING ASSEMBLY - aXle. v v v vttt it e e it et i enennn
C 19328 BEARING ~needle s : « s am i & s 5 5msisg s x5 50, s o i 6 5 5 S & s
C 19326 HOUSING ASSEMBLY -axle. . v v vttt i i i i i e i i i i i
C 19328 BEARING -needle. . . ..ottt ittt et e e e PR
C 11191 GEAR - (TB188LHY . & v v ev v s wimmin v o v e wimiiie s e s wmn e § o6 s & 3 e W
C 19329 GEAR = bevel {331e8th) 4 i ¢ s wvmms o s mmm & & svsmn g & ¢ b 5w A e ¢ 8 s
C 19330 SHAFT - shifter & brake . . ... e A e
C 19331 GEAR -shifting (2nd & 3rd). . . . . oo i e e e e
c 19332 GEAR - shifting (1st & reverse). . . . v oo it it et e e e e e e e enas
C 19333 GEAR - spur;. (12 teeth) o's v s somen.sb o ain s s s smmns s s simsl £ 8 sommns
C 19334 GEAR - countershaft drive (39 teeth) .. ... ...... ...
S 19335 GEAR - countershaft (34 teeth) . ... ... ... . ... it iieennnn

37

X
m
Q
O

B e T T L S S T T T T e S g T T T N 1 I S e N T N T N R . T QNS Ny |, R Gy

February 1980







CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 39

C19168 TRANSMISSION AND FINAL DRIVE - 108, 110

REF. PART NO. DESCRIPTION REQ'D
52 C 19336  GEAR -countershaft (25teeth) . . ... .... ... ... .. 0. 1
53 C 19337  KEY -countershaft . . .. ... ... .. ittt it et e 1
54 C 19338  IDLER -reverse . ... .. ittt ite et teenetaeatean e tn e 1
55 C 19339  SHAFT -reverseidler | . .. ... .. . ittt ittt e e aeeea s 1
56 C 19340 SPACER -reverse idler v v v v et vttt et e e ettt et et et 1
57 © 19341 L3 O 1 AR £ 11 =] 1
58 C 19342 GASKET -case & COVer. s s v6 eammiu v wsmamns § 8 Smmas s s vammmsss s 2
59 C 15794 GASKET -shiftleverhousing: « « « s v v v vt s s v ws s ccavsnnansnnonsssss 1
60 C 19343 BEARING =Dall .. cvmicei o amadon s o mimmimmm o s swmmian oy sow e oo o 1
63 C 19344 BEARING -ThIUST + o v v ee o e o omiie comie s a o ma e e m mimms m & m b w e &8 e 2
64 C 19345 WASHER - thrust: « oosaiiw ¢ s ¢ womim.e s 3 s 0 uwmm § s Sxeomm4 s s 6@ em s 5 5 53 3
65 c 19346  WASHER - thrUst. o v v v v v vt ettt ettt e ettt et ettt etean e 1
66 C 19347 RING - snap 1
67 F 53650 PIN - dowel 2
68 c 19348 SEAL - Ol it ¢ s7s wstmsw s s dmeme 8 5w 1
69 G 10450 SEAL-0il + .ttt e e 2
70 (¢ 19349 SEAL -0l e vs:eimwesss smpsws fu s - 1
71 83- 420 SCREW - socket head cap, 1/4" x 1-1 - 10
72 83- 412 SCREW - socket head cap 1/4" x 3/4’ AXQ 3
73 13- 520 SCREW - hex. head 5/16" X 17 & . /NN . &ttt v e mt v e saaenaneans 8
74 92- 5 LOCKWASHER - B5/16" &« v vt e o \NE D) v et v ot s n et neennsanennsnss 8
75 C 19325 SHAFT & GEAR ASSEMBLY AT s v v v i v i e et i e i e e e eaneneann 1
76 C 19350 SHAFT -input ..... K e G T O A S 1
77 G 19351 PINION - input . . . .. K 1
78 G 46176 RING - retaining . 1
79 C 193563 PAD - brake . ... 2
80 C 19354 PLATE - brak % N 1
81 e 19355  HOLDER -¢ K 1
82 C 19356 Y T 4H O 1
83 (& 19357 2 N S SO | SRR S R )Y SRR N T 1
84 C 19368 =« LOCKJIIIINSTV ¢ o sivw s i s s smmt s 6.0 sami s 85 Srmie 8 s SumE s 6 & bwmd 1
85 13- 420 head cap 1/4" x 1-1/4" .\ e i e et e ettt ean e 2
86 C 19359  DISKADrake. . o v ittt it it e e e e e e e e e e e 1
87 126 13 (00 70 LUk i H:-=1s 1 1 1
88 C 15134 B Ll = P 1
89 192- ( ROCKWASHER - 5/16" v o e e e ettt ettt e e et e 6
920 129- @ NUT -5/16" NC heX v v vt ittt e et ettt sttt sneaeeneeaananas 2
91 1183- 1 BOLT - B/16" %A NG Hex ot o ot e i aimmim v o s istmomom s o oo % 5 5 3 %W 2
92 113- 104 BOLT -5/16 % 1-T/4""NCheX wu « s s vnvms i ss wnmmess somen s o v 5swws 2
93 C 15618 KNOB -shift v v vttt it et et it et et a st te ettt tanaenens 1
94 C 24595 SEAL - outer (usedonsomemodels) . .. ...ttt i 2

Printed in U.S.A. February 1980




40




TN

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 41

HYDRAULIC TRANSMISSION AND CONTROLS — 118

REF. PART NO. DESCRIPTION
1
2 C 15546 GEAR -drive .........
3 C 15584 SPACER ............
4 C 156856 RING - retaining .......
5 126- 109 KEY - Woodruff #3 . .. ..
6 C 15511 PULLEY - transmission. .. ..
7 195- 2012 WASHER -1/4" .. .......
8 192- 19 LOCKWASHER -1/4" .. ...
9 113- 2 BOLT - 1/4" x 5/8" NC hex. .
10 C 15155 FAN - transmission .......
11 1183- 241 BOLT-3/8"x3"NChex ...
12 192- 21 LOCKWASHER -3/8" .....
13 138- 51 PIN-roll 1/8"x3/8"......
14 C 15534 GASKET - transmission. . . . .
15 A 62549 SEAL - “O" ring, transmission
16 C 18209 TANK -surge . ..........
17 C 15549 CAP-tank .............
18 C 18210 SEAL -oiltank . ... ......
19 214- 4 CLAMP -hose 3/4" . ......
20 € 17231 GUIDE - neutral «« ... ..
21 131- 1181 LOCKNUT - 3/8”" NC hex . . . .
22 C 18837 HUB - travel control . ... ..
23 193- b3 LOCKWASHER - 3/8" ex
24 C 15697 SCREEN .........
25 C 14900 SCREW - #10 x 3/8"
26 178- 858
27 & 19624 8 <.
28 A 37247 - cantrol ... ..
29 Cc 12093 Yol S,
30 ¢ 11942  SPRING. \tontyof lever . . . ..
31 131- 165 e
32 C 17234  LEVERS<edm control ... ...
33 195 521 WASHAER -5/16" . .......
34 132- 320 otter 3/32"" x 3/4" . ..
35 C 1883 ER - transmission control
36 129- (:‘3 NUT-3/8"NChex . ......
37 o 2 BUSHING -cam .........
38 C 182 KIT - input shaft and bearing .

Printed in U.S.A.

I 9@
B G I S N T % R S S N O N I T T T 1 I B R & 3 B S e T 0 IR

X
m
e
O

C 18207 TRANSMISSION - hydraulic (includes items 2,3,4and5) ...............

..................................

February 1980



42




os!
m
M

—_
CwWwoo~NOOOTEWN =

A RN A R D S B A
ONOOTH WN =

19
20
21
22

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

PART NO.

3G

OO000O0O0O0000O0000000000V_,00TTO0O0000000O0

— M
0
~

c

192-
129-
195-
192-
113-

15788
15808
11173
11174
15812
15811
11172
15786
15787
19633
11178
11222
436
4
15813
16005
16006
15814
16005
16007
15803
15807
15804
15807
15815
15816
11193
11187
15802
15801
11205
16009
11195
53650
996

221-1
151
2

102
104

21
206

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

DESCRIPTION

PINION - bevel
GEAR - bevel
PIN - drive

CARRIER - differential. . . ... ........ I
GEAR: < FiNG: 5155 %1555 o0 m Bhiaiie i = o oo Al 0" o e aionien ol a ot e A
AXLEE e LoHo wa oo smmumnm v i s i fmmmes ¢ oalmnn i35 8atams @ baash s
AXLE> BiH. s o0 o v o s« miminiine = s s e § 5 SR G 5 8 e 6§

RING -retaining .« .o oo ittt e it e s st et e et e e et ettt e e
BOLT - 1/4" x 2-1/4" NC hex
LOCKWASHER = 1/4" | cuwma s » wmams s s 5 s
HOUSING - differential. . . . ... ... ...
BEARING -needle ..................

C15516 DIFFERENTIAL AND FINAL DRIVE - 118

BEARING-needle ...............

HOUSING AND BUSHING AS

BUSHING - (see Ref. 21)
SHAFT - brake ......
GASKET - housing to
GEAR - output & s

GEAR - idlerq. §§§ ......................................
SHAFT - out .......................................
SPACER ”<:>. .........................................
WASHE@ ............................................

LOCKWASHER - 5/16" ZP

NUT £5/16" NC hex: 2P : : smwm s ¢ s smmms £ 88 msimis § & sussm & 5 5 5 m 5
WASHER - 3/8" flat. .« vttt e e e
LOEKWASHER - 3/8" : i ¢ ficimie = s mmmmin s o s immmnie = o = mmiminion & s = o

BOLT - 3/8" x 3/4" NC hex

.................................

I e O

43

NNNPDPBENNONNS "2 2 ma e a NN N=m e a2 00N —_ = = a2 aN-=NN

February 1980




44

®

—-',_—__'"@_

%/ *‘
)

@ (3}

dd




REF. PART NO.
1 C 18621
2 C 15083
3 C 20185
4 C 10822
5 C 18915
6 C 15272
7 113 206
8 192- 21
9 195 104

10 A 30881

11 $18= 4z 213

12 182- 286

13 c 17108

14 cC 16714

15 C 21942

16 13- 1187

17 C 23535

18 C 23758

19 C 19015

20 132 46

21 C 15527

22 175 415

23 192 20

24 129- 102

25 c 19171

26 C 20189

27 13- 102

28 195 521

29 C 20475

30 NSS

31 129 103

32 NSS

33 C 23757

34 C 16745

w W
o o
—_
o ©
SR

o1

N

w
N
>
S

38 C 252
39 C 25234
40 C 25233
41 C 23818
42 C 12975
43 131- 176
44 D 33544
45 113- 205
C 24024

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 45

ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY

DESCRIPTION REQ'D.
HOUSING s PTO | % wovnn « i s smmine & 5 5 6mmmis id s sliig o s b duss s i b 1
PULLEY - PTO bottom. . vttt it it et e h e s e e ettt et eneennenns 1
PULLEY ASSEMBLY - PTO t0P. v v v v vttt vttt e e e e e e et itenennns 1
WASHER #PlaiN & : s siummu s s wmais s s somoh £ § 5 5 @a@ i &8 2 ommiimin o o on 1
BEARING - PTO ..ttt i e et et et ettt e e et e e e e e e e e nane e 2
WASHER - bell ... e e e e e e e e 1
BOLT =3/8" 5% 3/47" NChexe:ZP, ¢ vunr ¢ b5 simmma i s 5 a6 tuis o Fobimisie & o o 1
LOCKWASHER - 3/8" ZP . v it i i e e e e e e e e e e e e 3
WASHER - 3/8" plain, ZP . .. ..ttt st et et e et 3

WASHER ZSPAGEI & 2 5 2 555 ¢ 5 % o iiomimin = = ormsmom om = = af o mronin 5 b o mromnce = m UAR
BOLT -3/8" x 2-1/4" NC hex (early production) . ........cooveennnnenn 1
SCREW -panhead 3/8” x 1-3/4" NC . .. ittt ittt et ee e enneans 1
SLEEVE-inner.........viiiiinnnennn. 1
BUSHING - bearing (early production), .. ... .. 1
SPRING - PTO (order C24024 kit prior to S/N 1
NUT -lock 3/8 " NChex .. ...ovvveevn . 1
PULLEY -idler . . vvv e veenee e, @ 1
ROD - PTO (order C24024 kit prior N9 1
LEVER-engaging . ............ <> 1
PIN - cotter 1/8" X /4" . o e oS « et ettt ee et e eaens e 1
BPAGERS & i sl vn Ny o i ¢ o e 2 i 1
SCREW -5/16" x 1" truss he % ............................. 1
LOCKWASHER - 5/16" ZP & ............ o s sRE s EmEeE s 2
NUT - 5/16" NC hex, ZP . ................................. 2
BELT-PTO ...... Nl A ORI, o 50 A e S el e e 1
KEEPER = belt, PTORNNSAINY: 5 s 5 ¢ soimmn s 24 stonms s aamassss vumndgss 1
BOLT - 5/16%% A ... 10
WASHER + N T 3
BUSHING AR L ottt i it et et i ittt et t et enaanan 2
BRACKE@ g attaching (order C24024 Kit) . . . . . . oo v oo e e e e ee e 1
NUT e L e 1
A (order C24024 Kit) . . o i vttt et ettt 1
ler (use S/N 9719523 andafter). ... oo e et i i 1
“shoulder (late production). . ... ..ot i it 1
HER - .375 x .734 (late production) ..........ciiiiiiiiiennnnnn.. 3
WASHER - .531 x 1.062 (late production) .. .........uiiurnnunaann... 1
BEARING ;s §on s s s oo o s o0 5 one ot a6 sl alasct s L e s s oo o b 2
BRACKET - MOUNTING. . ottt it e e e e e ettt et et 1
UL Y ot 80 s ni s v ol 2 o ok o o i ent o 05 1 e Lo o b 2 o ] e e 2 inn 1
SPACER - bearing . . oottt et e e e 1
FLANGETTE . 5 55 i c 508 mes £ s o snr s soros o o ke arees o ases o sisib s o iet o1 o o ok = g st 1o o 2
W AS B DI e ol N K P RS OISR R 3
NUT - 10Ck B/168" " ..ot e e e e e e 8
]y T S 1
BOLT - 3/8" - 16 X B/8 oot 1
KIT - clutch spring (includes items 15,18 and 33) ......... i iena... 1

February 1980






REF. PART NO.
1 C 18197
2 C 21634
3 C 14565
4 c 14566
5 C 24859
6 223- 34
6 BR 391507
7 Cc 14553
8 C 18816
9 C 17763
10 C 18203
11 C 18185
12 c 18182
13 Cc 15114
14 BR 392749
15 C 18677
16 C 24145
17 A 24509
18 BR 291269
19 BR 390233
20 BR 93410
BR 299061
1 BR 294628
2 BR 26018
3 BR 260374
4 BR 65704
5 BR 61760
6 BR 93381
7 BR 22047
8 BR 93
9 BR 22@
10 187- 1
11 C 25753
12 C 25761
13 Cc 25755
14 187- 1041

15 c 25754

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

ELECTRICAL SYSTEM — 108
USED PRIOR TO S/N 9747008

DESCRIPTION

BATTERY - 12V0 It « ittt e et e e s et et e ettt et
HARNESS - Wire . .ottt it s s s s s s et e e e e e et e e e e s et
CABLE - battery positive (red 10-1/2") . .. . ittt i it et e it e e e e
CABLE - battery negative (black 12") ... .. .. ittt et e e e s
WIRE - battery negative tosolenoidcase. . . . ... ... ...
FUSE - 7.5 amp. (used prior to S/N 9684071) « + v vt e v v v v vt et e e e nn e
DIODE - (late; prodUCTIONY s s s s s ms s mss @ sis 8 ss s o5 o @8 05 s 683 8as 1ms
SOLENOID:-start ccwms s s s vwss s 688 @mmin s s o BEme s ommnnessans
SWITCH - ignition, includes key (use priorto S/N9719438) .............

KEY -ignition (use prior to S/N 9719438) . .. . .. it i it i e i e e en s
WIRE - solenoid to PTO safety switch . .. ...ttt ittt ien e
WIRE - PTO safety switch to clutch switch . . . .. .............. G5 sn s
SWITCH - strip, PTO &clutch ... ..o v v v v v u s
CLAMP - battery holddown . ..............
STARTER -engine, 12volt ... ....... ...
HARNESS =Wire s o « s s sisiwms s 6 ¢ simums oy

SPRING=%
Gk

ywheel, ZUNGL wms e o tm v g g ot iosoiiomiia a a w asaTiaiiaie = a miret et reiie o e ap et et ceie
REW -breakerarm mig. s . svmvicis samsosais aimosenssiabes

AVP = coNAEnsSer MEQ. «onw s s sioman s ¢ o alammn s s o wmmnie s 8 & @& s
EW SCONdENSEr MEG. & v v v v vt vt e s e e e n s m e m e n e
-breaker POINt. . v i it ittt e e e e e e e e e e
SCREW - Sems; COVEI : & wamms s s 6 5 waies & s 6o s @ BE 6 6 &5 006 as 58§ @ Emas
BREAKER CONTACTS ASSEMBLY (110) . .. .o vt e
SCREW - breaker adjusting . .. oo vttt ittt e et ettt ettt e
COVER = breaker POINTS « ivwe smssms cms swmisms smmsons s 50 s 5ams sh 58w sas
SCREW - SPECIAl + v vttt e et e e e e e e
CONDENSER . .. v/« e oie e = e o s o smin s imms o onioms = cobore = oml e n am a2 2 aist 3w snd i n ey 2 ant s o =

47

S S N L e gy

O S N (S I e e e B R s

February 1980




MAG. GND.




— m
COONOORWNN-= T
u

PRI TR I I QLT QI
OO NO O WN -

= 0O WVWONOOOOLEWN -

-

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

ELECTRICAL SYSTEM — 108, 110
USED S/N 9747008 AND AFTER

PART NO. DESCRIPTION

(] 18197 BATTERY -12volt. ... i
C 25078 HARNESS - wire (used S/N 9747274 and after)......
C 21634 HARNESS - wire (used prior to S/N 9747274).......
C 14565 CABLE - battery positive (red 10-1/2") ............
C 24814 CABLE - battery negative (black 12"") .............
C 24859 WIRE - battery negative to solenoid...............
BR 391507 DIODE - (used prior to S/N 9747274)* ... .........
C 14553 SOLENOID -start .. vvvvt it e ee et e eaeenn
G 24145 SWITCH - ignition (includes key and lockwasher only)
A 24509 KEY -ignition . . ... e e
G 24857 WIRE - solenoid to pto switch

(65 24856 WIRE - switch toswitch. . ......................
C 24800 SWITCH - neutral start. . ..............o .. ..

C 15114 CLAMP - battery holddown. .". .. ...........

BR 392749 STARTER - engine, 12volt .. ............

C 24858 HARNESS -wire ... ... o iy

BR 261269  SPRING - diode (used prior to S/N 97 AN/
C 25243 CONNECTOR -wire. .. ............\ N\

BR 390233  SHIELD - starter. .............. . ........
BR 93410 SCREW-shield ............. % ..........

c

C

C

C

13-

192- @

129- 1 NUT-5/16"NChex, ZP. . ... ..cuuviinennnnn
138- 92 PIN=roll 3/16":x 3/4" . cviitvuvmnicsovnnnins
C 1bb6d  SPRING. . s s smmmen ¢ s wmmins i s s amEms s
138- 2054 PIN - spirol 5/16" x 1-3/4" .. ... ... ...,
195- 521 WASHER -5/16"plain. ...

49

N = = 0 e e R) e e e el e e ) e e

[N N O N GO

February 1980




50




CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 51

ELECTRICAL SYSTEM HARDWARE — 108, 110

REF. PART NO. DESCRIPTION REQ'D.
1 (62 14060 NUT - back up (use prior to S/N9719438) . . . . .. .. it ittt iiiieannnn 1
2 C 17426 WASHER - ignition switch (use prior to S/N9719438) ................ - 1
3 (o 17921 NUT - escutcheon (use prior to S/IN9719438) . . . . .. .t i i it i e ennnn 1
4 C 10836 NUT = 8PEEU v eie o e v vmmimin o o o mmmnn o o e 0 aie 605 60 R R G § 5 & E W 2
5 193- 70 LOCKWASHER - #10 external tooth ... ... ... it ienennnnennnenss 2
6 187- 484 SCREW - #10 x 1/2" self tapping heX. . .« v v o i v v e it i ee et nen s cnennn 2
7 C 18204  SCREW - #10 x 1/4” binder hd., nylon (used prior to S/N 9747008) . . ....... 1
8 195- 513  WASHER -#10 (used prior to S/N 9747008). . . =« v et et it m s e e enannns 2
9 € 15704 NUT - #10 N C hex, nylon (used prior to S/N-9747008) . ................ 1

10 129- 642 NUT - #10 acorn (used prior to S/N 9747008). . . v . v o v i v e e nenanannnas 1

1 111- 202 BOLT-5/16x3/4"rd.hd.sg.neck. . . . . vt ittt ittt aannnas 1

12 129- 102 NUT “B/16 NCHhex & wswai isvmsme s s snuenns:s anuasm s sasyes s 1

13 111- 108 BOLT-1/4x3/4"rd.hd.sg.neck ............. 1

14 129- 101 NUT-1/4"NCheX ...vvernenennnennens 1

15 129- 162 NUT -5/16" NFhex. . . ..o v e vnnnnns 2

16 193- 29 LOCKWASHER-5/16" .. ... .ccvucunnn 2

17 193- 26 LOCKWASHER -3/16" .. ... cvveu.. 2

18 129- 27 NUT-#10hex .....vveeuen., 2

19 C 19521 CLIP-wireholder . ............ 3

20 G 19246 HOLDER - strip switch (used prio 2

21 182- 523  SCREW - #10 x 7/8" pan head (use 2

22 C 19254 WASHER - 13/64" nylon (use 2

23 129- 77 2

24 C 24069 1

25 C 23248 1

26 C 24659 1

27 182- 10 4

28 129- 13 4

29 192- 13 4

@QQSTARTER MOTOR — BRIGGS

REF. PART NO % DESCRIPTION REQ'D
1 NSS @ MOTOR - starting 12V, Briggs (use BR392749) ... ............... 1
2 BR 3@ DRIVE ASSEMBLY -starter .. ... coeveeenennn dgcogchoo 1
3 BR 392 END CAP ASSEMBLY -starter (includes items 4 &9) .......... 1
4 NSS WASHER - thrust (seeitem30r8) . ...........oiinaon.. 1
b BR 390837 ARMATURE -starter, Briggs . . . . v« v o vt i e e ie e 1
6 BR 390849 HOUSING -starter, Briggs - « « « « e e s s neanrennooasoanssnas 1
7 BR 391705 BRUSH ASSEMBLY -starter . . « v v oo v vnsveerneennensnns 1
8 BR 390846 END CAP ASSEMBLY - com. end (includes Brush Set).......... 1

9 NSS SPACER -(seeitem 30r8) . . v oo v v vt e st i enseannsonon 1

10 BR 391706 BOLT ASSEMBLY - thru (includes washer). . . . .. ... vov vt 2

11 BR 93523 BOLT -mOtOr MOUNTING & v v vverearasennnssacsnansnasosaannnass 2

Printed in U.S.A. February 1980




52:




)
m
n

-—

—_

COVWONOOOUIPHWN =

0 VWO NOOIHD WN =

PART NO.

NSS

BR 391461
BR 390444
NSS

BR 391607
BR 390447
BR 390449
BR 390448
BR 390450
BR 93523

NSS

BR 391461
BR 391585
NSS

BR 391584
BR 390452
BR 390990
BR 390455
NSS

BR 93771
BR 93523

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 53

STARTER MOTOR — AMERICAN BOSCH

DESCRIPTION REQ'D

MOTOR - starting 12V, Bosch Model 01965 (use BR392749) ,....... 1
DRIVE ASSEMBLY -Starter . ..o vv v vt v te e oe e eeeee

HOUSING -starter, Bosch . . . . ... .. ittt ie i
BRUSH ASSEMBLY -BOSCh . . v oot et e e ee et e
END CAP ASSEMBLY -com.end, Bosch. . . . . o v v v v oo e e e
BOLT - thru - Bosch (includeswasher) . . ...................
BOLT -motor mounting .. ...ttt e e et e e eeeannns

[ NG N Y G G S N

STARTER MOTOR — MITSUBISHI

MOTOR - starting 12V, Mitsubishi Model MO (use BR392749) . .
DRIVE ASSEMBLY -starter . ... (0NN v v oo et vee e ee .
END CAP ASSEMBLY - drive en shi.........cvvvv.
WASHER - thrust (retain ol was@;r service) . . . ... i
ARMATURE - starter, mi i
HOUSING - starter, mitsubi
BRUSH ASSEMBLY

END CAP ASSEMB
SPACER - starter {té

o s AP
o
N

m/end (includes brushset) ..........
d spacer forservice) .. ... ..i i

NN = = ma a N)= -

February 1980







ol
m
ALl

O©oOoO~NOOOTE WN =

REF.

— B
O WO NOOOTPHWN—

RN NN =L R @A e e
WN =00 ~NOT A~ WN =

PART NO.

c 18197
C 18677
c 14565
o) 14566
c 24859
223- 34
c 14553
C 18816
C 17763
C 18203
C 19055
C 18182
o] 15114
BR 392749
C 19453
c 21634
BR 390233
BR 93410
PART NO.

c 14060
c 17426
c 17921
o 10836
193- 70
187- 484
C 18204
195- 513
c 15704
120- 642
111- 2
129- 10
111- 108
129- 101
129- 122
192- 20
192- 18
129- 27
C 19521
c 19246
182- 523
C 19254
129- 77

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

ELECTRICAL SYSTEM — 118

BATTERY - 12 volt
HARNESS - wire

DESCRIPTION

STARTER -engine, 12volt . . . ... ......... ...

SWITCH - strip
HARNESS -wire . . ... i i i i i i i e ey
- SHIELD - starter
 SCREW -shield ...................

NUT - 1/4” NC

NUT - #10 hex

LT -5/16" x 3/4" round head, square neck
NUT - 5/16" NC hex

CABLE - battery positive (red 10-1/2")
CABLE - battery negative (black 12")
WIRE - battery negative to solenoid case
FUSE - 7.5 amp. {used prior to S/N 9684071)
SOLENOID - start
SWITCH - ignition, includes key
KEY - ignition
WIRE - solenoid to PTO safety switch
WIRE - PTO safety switch to clutch switch
SWITCH - strip PTO & clutch :
CLAMP - battery hold down

BOLT - 1/4"” x 3/4" round head, square neck

T R T - iy e I T
NUT - 5/16"" NF hex
LOCKWASHER - 5/16""
LOCKWASHER - 3/16"'

......................................
......................................

HOLDER - strip switch
SCREW - #10 x 7/8"' pan head
WASHER - 13/64" nylon
NUT - #10 square

55

-
m
Q
O

U QST (I QU ST NI U NG JJJ I U QU QI (U U U G

REQ'D.

NNNNWONNNNNRL =R =222 aN=NDNNN= - -

February 1980




56

SHIFT PATTERN

A IMPORTANT
70/ START ENGINE- DISENGAGE ATTACHMENT DRIVE
AND DEPRESS FOOT CLUTCH/ BRAKE.

TO PARK TRACTOR - DISENGAGE ATTACHMENT
DRIVE - STOP ENGINE AND LOCK BRAKI

PLACE TRANSMISSION IN NEUTRAL BEFORE

STARTING ENGINE AND AFTER PARKING
TRACTOR.

FORWARD

(R~

A IMPORTANT

TO START ENGINE - DISENGAGE ATTACHMENT)
DRIVE AND PLACE TRAVEL CONTROL LEVER IN
NEUTRAL ANDDEPRESS CLUTCH/BRAKE PEDAL.

REVERSE

TO PARK TRACTOR - DISENGAGE ATTACHMENT|
- PLACE TRAVEL CONTROL LEVER IN|
- STOP ENGINE - AND LOCK BRAKE.|

TO PUSH TRACTOR - DEPRESS CLUTCH BRAKE|
PEDAL AND ENGAGE LOCK LINK WITH PIN ON|
BRAKE ARM.PLACE TRAVEL CONTROL LEVER IN|
OPPOSITE DIRECTIGN TO THAT WHICH 1RACTOR
1S TO BE PUSHED

ATTACHMENT LIFT)

N cHoxke
@ st

THROTTLE

RAISE

CHOKE
9 FAST

THROTTLE

& siow

“4ZmZTOPAAD

mc-mo

A cauTtion

KEEP ALL SHIELDS IN PLACE.
BEFORE LEAVING OPERATOR'S POSITION:
SHIFT TRANSMISSION TO NEUTRAL

SET PARKING BRAKE

DISENGAGE ATTACHMENT CLUTCH

SHUT OFF ENGINE

REMOVE IGNITION KEY
WAIT FOR ALL MOVEMENT TO STOP
BEFORE SERVICING MACHINE.
KEEP PEOPLE AND PETS A SAFE
DISTANCE AWAY FROM MACHINE.




REF. PART NO.
1 321- 2472
2 321- 2473
3 321- 2476
4 C 18186
5 NSS
6 321- 2474
7 321- 2475
8 321- 2477
9 321- 3256
10 321- 1423

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

DECAL (R.H.), 108
DECAL (L.H.), 108
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -

DECALS
Used prior to S/N 9719645

DESCRIPTION

PTO

[H508  T0 1 S P P i
e - R P S e Nt e s SO S
instrumentpanel, 118 . . . o wwr's v s wwwwma s v swmamn s
Caution” .. e e e e e e e

57

ey
m
Qe
O

U T QI NUIEE (R U I QR G G S

February 1980



58

| case JIRRIRRNRR:

KEEP ALL SHIELDS IN PLACE

BEFORE LEAVING OPERATOR'S POSITION
SHIFT TRANSMISSION TO NEUTRAL
SET PARKING BRAKE

DISENGAGE ATTACHMENT CLUTCH
SHUT OFF ENGINE

REMOVE IGNITION KEY

b O WAIT FOR ALL MOVEMENT TO STOP
BEFORE SERVICING MACHINE
O CLUTCH KEEP PEOPLE AND PETS A SAFE
@ BRAKE

DISTANCE AWAY FROM MACHINE

SHIFT PATTERN

A
T
5 T
A
c
H
"M
E
N
uFT
T0 i
Lock

A IMPORTANT
TO START ENGINE. DISENGAGE ATTACHMENT DRIVE
AND DEPRESS FOOT CLUTCH/ BRAKE

m<-m0

7O PARK TRACTOR - DISENGAGE ATTACHMENT 9
DRIVE - STOP ENGINE AND LOCK BRAKE

PLACE TRANSMISSION IN NEUTRAL BEFORE

STARTING ENGINE AND AFTER PARKING
ACron THROTTLE

-




REF. PART NO.
1 321- 4160
2 321- 4159
3 321- 2476
4 C 18186
5 321- 6228
6 321- 3256
7 321- 2574
8 321- 5296
9 321- 4148
10 321- 4154
11 321- 5008
12 321- 5099
13 321- 5096
14 321- 5097
15 321- 5040
16 321- 6011
3 321-

4 321-

5 321-

6 431

8 321-

Printed in U.S.A.

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 59

DECALS - 108, 110 (English)
Used S/N 9719645 and after

DESCRIPTION REQ'D
DECAL - hood R.H. (shown) (used prior to S/N 9747215) ........cou... 1
DECAL - hood L.H. (used prior to S/N 9747215) .. .....ccvvirennrnn.. 1
DECAL -instrumentpanel. ...... ...ttt e it eenannn 1
DECAL - PTO .ottt e e e e e e e e e 1
DECAL - brake loCK . o v v v i i et ettt it et et et et 1
DECAL = “CAUTHON 0 ¢ uis oo o e oims 0 5505 8 5 i 858 55 505 BUS & 51 185 85 516601 & 560 1
DECAL - fender ““CASE" (used prior to S/N 9747215) . ..........c...... 1
DECAL - clutch, brake (cutto use) . ...... ..ot iiaeennn. 1
DECAL - fender, ““108’* (used prior to S/N 9747218) ... .............. 1
DECAL - hood, top (used prior to S/N 9747215) .. ... ... oivinennn. 1
DECAL - hood R.H. (shown) (used S/N 9747215 and after) . . ........... 1
DECAL - hood L.H. (used S/N 9747215 and after) . .. ................. 1
DECAL - ““108" hood top {used S/N 9747215 and@after) ............... 1
DECAL - ““Case’” seat back.(used S/N 974721 ) S CNCTRE 1
MEDALLION - “Case’ (used S/N 9747215 gachaftery . ................ 1

DECAL-“110”hoodtop..........@ ..................... 1

R G T QT G §

February 1980



60




CASE MODEL 108, 110 AND 118 COMPACT TRACTOR 61

HEAD LAMP KIT (OPTIONAL)

REF. PART NO. DESCRIPTION REQ'D.
NSS KIT - head lamp (order as J6 machineryitem) . . ... ... i, 1
1 C 22571 H EA D FAY] RS it e T on - pUWS SO VI T o g SVNSRRE S SR 2
2 C 14537 CONNECTOR =head lamp.: « - sivvs s s o5 cumussss vosimnsss st sassus 1
3 C 19177 HARNESS - wire (used prior to S/N 974274) . .. . .. i ittt ettt en e 1
3 C 25076 HARNESS - wire (used S/N 9747274 and after) . ........ .. .. . .., 1
4 C 19222 SWITCH -headlight - . .« v i it i e et e ittt e inneenns 1
321- 2484 DECAL - lights (English) . ..ot ittt it et st et et e et enee e 1
321- 4754 DECAL -lights (French) . ... ..ottt e e e e 1

HEAD LAMP

1 131- 629 NUT -speed . ...t e e e e et e 4
2 187- 1047 SCREW - #8 x 1/2" round head, Phillips, self-tap 4
C 22571 HEAD LAMP ASSEMBLY . .......... oA\ 2
3 NSS RECEPTACLE - head lamp (order C 302@ 1
4 C 14305 BULB-headlamp ........... Xo. ...................... :
5 C 14304 GASKET -head 1amp . . . v vt it e N + et ettt e ettt seneannn 2
6 c 22573 LENS-head lamp ....... . .......................... 1

Printed in U.S.A. February 1980




62

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
35012 37 38 BR 93381 47 6 BR 222114 5 21
A 11538 37 BR 93410 47 20 BR 222117 47 9
A 11538 37 30 BR 93410 55 18 BR 222211 9 23
A 24509 47 17 BR 93438 9 27 BR 222212 9
A 24509 49 9 BR 93496 19 21 BR 222263 17 3
A 27521 37 19 BR 93496 19 22 BR 222351 5 33
A 27795 19 20 BR 93499 15 3 BR 222417 17 5
A 27795 19 21 BR 93499 17 8 BR 222450 19 8
A 27801 31 21 BR 93523 51 11 BR 222450 19 10
A 30586 37 2 BR 93523 53 10 BR 222561 9 12
A 30881 29 9 BR 93523 53 1 BR 222561 11 12
A 30881 29 12 BR 93526 9 24 BR 222562 9 13
A 30881 45 10 BR 93572 15 37 BR 222562 11 13
A 32181 37 37 BR 93572 17 27 BR 222636 5 33
A 37247 41 28 BR 93572 19 13 BR 222830 5 36
A 62549 41 15 BR 93572 19 22 B 0759 19 5
A 70280 45 37 BR 93585 5 14 B 896 15 7
BR 23108 17 7 BR 93585 7 16 230896 17 1
BR 26018 47 2 BR 93621 = 230927 5 5
BR 26157 15 5 BR 93621 230932 15 24
BR 26157 17 6 BR 93622 230932 17 25
BR 26826 5 30 BR 93622 230976 9 22
BR 26828 7 28 BR 93630 231055 5 5
BR 27590 17 3 BR 93704 231055 7 36
BR 27750 5 13 BR 93723 231058 19 4
BR 27803 5 23 BR 93723 Q 231058 19 5
BR 27803 7 6 BR 93735 9 13 BR 260374 47 3
BR 39805 9 4 BR 9377 53 10 BR 260584 19 11
BR 61760 5 42 BR 291 7 32 BR 260933 5 31
BR 61760 7 17 BR 5 32 BR 260971 19 2
BR 61760 47 5 BR 15 16 BR 261038 5 9
BR 65704 47 4 BR 2 17 17 BR 261055 5 27
BR 65906 5 29 1778 5 38 BR 261116 15 33
BR 65906 7 27 211954 17 4 BR 261116 17 29
BR 66068 19 14 212286 5 38 BR 261117 13 20
BR 66068 19 15 @ 220477 47 7 BR 261129 19 2
BR 66538 9 ¢9 BR 220680 9 25 BR 261129 19 3
BR 66538 1 BR 220680 19 7 BR 261269 49 16
BR 66554 19 BR 220865 9 3 BR 261306 19 3
BR 66768 5 BR 220865 11 3 BR 270382 15 34
BR 66768 7 15 BR 221535 19 11 BR 270382 17 28
BR 68546 5 7 BR 221535 19 12 BR 270430 5 19
BR 91920 15 4 BR 221559 19 10 BR 270511 15 20
BR 91920 17 9 BR 221596 5 28 BR 270511 17 21
BR 91920 19 14 BR 221596 7 29 BR 270528 13 13
BR 92284 9 7 BR 221760 19 1 BR 270539 13 16
BR 92284 1 7 BR 221798 9 9 BR 270824 13 17
BR 92659 5 22 BR 221798 1 9 BR 270824 17 14
BR 93042 47 8 BR 221885 17 2 BR 280005 5 41
BR 93158 9 6 BR 221898 5 36 BR 280111 13
BR 93158 11 6 BR 221907 9 15 BR 280163 19 18
BR 93163 5 37 BR 221907 11 15 BR 291269 47 18
BR 93163 7 34 BR 221986 17 15 BR 292260 5 26
BR 93211 5 35 BR 221995 15 19 BR 202681 15 2
BR 93323 13 15 BR 221995 17 20 BR 202681 17 5
BR 93323 15 29 BR 222010 15 8 BR 294606 5 4
BR 93357 15 10 BR 222010 17 12 BR 294628 47 1
BR 93357 17 1 BR 222014 15 21 BR 295840 5 17
BR 93381 9 10 BR 222014 17 22 BR 205841 5 17
BR 93381 1 10 BR 222027 17 26 BR 205962 5 3

26

i




NUMERICAL INDEX 63
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
BR 295963 5 11 BR 391674 5 15 C 14305 61 4
BR 298303 19 6 BR 391675 b 15 C 14525 49 3
BR 298614 5 18 BR 391676 ) 15 C 14534 25 4
BR 298968 9 8 BR 391705 51 7 C 14537 61 2
BR 298968 11 8 BR 391706 b1 10 C 14553 47 7
BR 299061 47 BR 391733 19 5 ' 14553 49 7
BR 299096 15 18 BR 391733 19 6 C 14553 55 7
BR 299096 17 19 BR 391983 9 1 C 14565 47 3
BR 299500 19 19 BR 392004 5 2 C 14565 49 3
BR 299707 15 17 BR 392061 51 3 C 14565 55 3
BR 299707 17 18 BR 392134 9 2 C 14566 47 4
BR 299740 15 23 BR 392548 5 10 C 14566 b5 4
BR 299740 17 24 BR 392718 c 14900 41 25
BR 299852 15 BR 392749 C 15066 29 1
BR 299852 17 31 BR 392749 C 15067 29 11
BR 390233 47 19 BR 392749 € 5068 29 13
BR 390233 49 18 BR 393456 5083 45 2
BR 390233 b5 17 BR 393456 15093 29 6
BR 390402 5 20 BR 393474 v 15096 27 4
BR 390419 5 24 BR 393474 :92 15097 27 5
BR 390444 53 3 C 10292 G 15104 27 12
BR 390447 53 6 C 10657 C 151056 27 13
BR 390448 53 8 @ 10678 C 15106 35 1
BR 390449 53 7 C 10678 (& 15113 29 12
BR 390450 53 9 C 10822 C 15114 47 13
BR 390452 53 6 @ 10836 c* 15114 49 13
BR 390455 53 8 C 10836 C 15114 55 13
BR 390640 5 1 C 111 G 15116 23 19
BR 390662 19 3 C $1186 C 15127 356 4
BR 390662 19 4 C C 15134 39 88
BR 390684 15 22 C G 15134 43 35
BR 390684 17 23 & 167 G 15155 41 10
BR 390811 13 8 1172 C 15156 31 8
BR 390837 51 5 @ 11173 C 15156 35 14
BR 390846 51 8 Q" 11174 C 15156 356 23
BR 390849 51 6@ %) 11178 C 15156 49 4
BR 390892 9 P)c 11187 e 15174 13 2
BR 390990 53 C 11191 @ 15178 35 14
BR 391096 5 C 11193 C 16272 45 6
BR 391233 15 Cc 11195 C 15498 31 11
BR 391233 17 13 & 11205 C 15498 35 20
BR 391313 17 1 C 11205 C 15499 31 12
BR 391379 9 5 C 11222 C 15499 35 21
BR 391399 13 12 C 11529 (6 15511 356 1
BR 391406 5 40 C 11545 C 15511 41 6
BR 391406 7 5 C 11906 C 15519 13 1
BR 391461 51 2 Cc 11942 (& 16527 45 21
BR 391461 53 2 c 12093 C 15534 41 14
BR 391507 47 6 C 12110 C 15540 13 10
BR 391507 49 6 C 12370 C 15545 35 15
BR 391512 15 15 C 12975 c 15546 41 2
BR 391512 17 16 C 12975 C 15549 41 17
BR 391584 53 5 C 12975 C 15564 49 9
BR 391585 53 3 C 13012 C 15584 41 3
BR 391607 53 5 @ 13106 C 15585 41 4
BR 391669 5 16 C 13716 C 15597 41 24
BR 391670 5 16 C 14060 C 15610 25 2
BR 391671 5 16 C 14060 C 15618 39 93
BR 391672 5 16 C 14201 C 165677 31 15
BR 391673 5 15 C 14304 C 15704 51 9




64 NUMERICAL INDEX

PART PAGE  REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
¢ 15704 55 9 C 18182 55 12 c 19118 25 5
C 15780 37 34 c 18185 47 1 C 19171 45 25
c 15786 43 8 c 18186 57 4 = 19172 49 2
G 15787 43 9 c 18186 59 4 c 19177 61 3
¢ 15788 43 1 o 18197 47 1 @ 19222 61 4
C 15794 39 59 C 18197 49 1 C 19246 51 20
c 15801 43 28 c 18197 55 1 C 19246 55 20
c 15802 43 27 C 18203 47 10 C 19254 51 22
(6 15803 43 20 c 18203 55 10 C 19254 55 22
c 15804 43 22 C 18204 51 7 c 19297 37 1
(6 15807 43 c 18204 55 7 C 19299 37 3
¢ 15807 43 21 c 18205 23 11 C 19300 37 6
o) 15808 43 2 & 18206 13 9 C 19301 37 4
c 15811 43 6 ¢ 18207 41 1 o 19302 37 5
c 15812 43 5 c 18209 41 16 C 19303 37 7
c 15813 43 15 c 18210 41 18 c 9304 37 8
c 15814 43 18 C 18233 41 38 (¢ 305 37 9
(& 15815 43 23 C 18468 35 2 19306 37 10
C 15816 43 24 € 18479 23 1 B 19307 37 12
C 16005 43 C 18621 45 1 < 19308 37 13
c 16005 43 16 c 18626 29 19309 37 14
C 16006 43 17 c 18634 31 X P c 19310 37 15
¢ 16007 43 19 c 18634 33 @ c 19311 37 16
c 16009 43 30 C 18661 23 I 19312 37 17
C 16245 27 7 C 18662 4 € 19315 37 21
c 16714 45 14 c 18664 3 cl* 19316 37 22
c 16724 29 3 C 18675 36 c 19317 37 23
c 16739 35 3 c 18677 7 15 C 19318 37 25
c 16745 45 34 c 38 5 2 C 19319 37 27
c 16752 21 3 C 31 1 c 19320 37 31
c 16752 35 18 C 31 3 c 19321 37 32
c 16945 27 1 c 35 17 c 19322 37 33
G 16946 29 2 @8 02 25 9 o 19324 37 39
c 16948 29 17 @ 18816 47 8 c 19325 39 75
& 17038 23 16 @ 18816 55 8 C 19326 37 42
(& 17106 27 18 @ 18837 41 22 c 19327 37 41
€ 17108 45 D)c 18839 41 35 & 19328 37

o] 17164 31 c 18915 45 5 c 19328 37 43
G 17164 35 (& 18966 33 19 C 19329 37 45
c 17203 35 @ 19012 21 1 C 19330 37 46
c 17204 35 9 c 19015 45 19 6 19331 37 47
c 17207 35 12 c 19020 23 1 c 19332 37 48
(@ 17211 35 13 o] 19033 31 25 G 19333 37 49
C 17213 31 4 6] 19034 31 11 C 19334 37 50
c 17213 33 6 c 19034 33 22 G 19335 37 51
c 17213 35 8 (6 19035 31 10 ¢ 19336 39 52
(6 17231 41 20 C 19035 33 23 c 19337 39 53
(6 17234 41 32 G 19044 49 1 @ 19338 39 54
(6, 17410 35 16 (6 19055 55 11 C 19339 39 55
c 17426 51 2 ¢ 19066 31 6 (6 19340 39 56
C 17426 55 2 c 19066 33 36 c 19341 39 57
c 17622 33 16 C 19069 23 12 C 19342 39 58
c 17763 47 9 o) 19071 31 1 (6 19343 39 60
C 17763 55 9 (6 19071 33 33 G 19344 39 63
c 17866 35 16 C 19072 35 22 C 19345 39 64
C 17921 51 3 (& 19073 21 6 C 19346 39 65
C 17921 55 3 (© 19103 31 6 (0 19347 39 66
C 18015 27 3 C 19107 35 8 C 19348 39 68
C 18017 27 21 C 19112 23 17 C 19349 39 70
c 18182 47 12 © 19117 23 17 c 19350 39 76

TN




NUMERICAL INDEX 63

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 19351 39 77 C 25076 61 3 C 25750 11 5
C 19353 39 79 C 25078 49 2 @ 25751 7 33
€ 19354 39 80 C 25113 33 42 C 25752 7 35
C 193556 39 81 C 25232 45 38 C 25753 47 11
C 19356 39 82 C 25233 45 40 G 25754 47 15
C 19357 39 83 C 25234 45 39 C 25755 47 13
C 19358 39 84 C 25243 49 17 C 25756 19 18
C 19359 39 86 C 25249 31 1 © 25757 7

© 19453 b5 15 C 25249 33 39 C 25758 15 31
C 19521 51 19 C 25250 33 2 C 25759 15 30
C 19521 b5 19 C 25253 33 11 C 25760 15 32
C 19624 41 27 C 25465 23 1 C 25761 47 12
C 19641 27 17 C 25468 21 1 G 25762 15 35
C 19866 31 2 C 25469 17 7 c 25763 19 23
(6 20028 31 22 C 25470 23 2 (8 25764 15 36
C 20053 33 3 C 25471 21 4 G 827 7 1
C 20185 45 3 Cc 25472 21 5 33544 45 44
C 20189 45 26 C 25500 17 10 @ 19633 43 10
c 20475 45 29 c 25590 23 1 (’ 53650 39 67
c 21517 21 9 C 25701 17 s Yk 53650 43 32
C 21559 31 31 & 25708 7 4 G 10450 39 69
C 21560 31 32 C 25709 7 G 46176 39 78
C 21576 37 11 C 25710 7 H 336040 13 6
c 21631 33 10 C 25711 4 L 32763 31 18
© 21632 33 11 Cc 25712 8 L 32763 35 9
C 21633 33 29 C 25713 @ 9 R* 15380 33 14
(65 21634 47 2 (& 25714 9 T 25070 31 2
C 21634 49 2 C 257 7 9 T 25070 33 34
© 21634 55 16 (6 7 12 T 25070 35 24
C 21942 45 15 C 7 13 T 33565 29 20
@© 22571 61 1 C 7 14

Cc 22573 61 6 c @ 19 11 1

C 23248 51 5720 7 18

C 23456 33 25721 7 18 HARDWARE CODE NUMBERS

C 23514 41 25722 7 18 1- 312 19 6
C 23535 31 25723 7 18 11- 312 19 8
C 23535 33 C 25724 7 19 13- 420 39 85
C 23535 45 C 25725 7 19 13- 436 a3 13
(o 23757 45 & 25726 7 19 13- 520 39 73
C 23758 45 13 C 25727 7 19 14- 712 33 40
C 23818 45 41 C 25728 7 20 a41- 2 15 12
c 24024 45 C 25729 7 21 41 2 17 2
c 24069 51 24 C 25730 7 21 83. 46 23 37
C 24145 47 16 c 25731 7 22 83. 412 39 79
c 24145 49 8 C 25732 7 23 3. 420 39 71
C 24319 25 1 C 25733 7 24 9. 4 43 14
C 24329 9 11 C 25734 7 25 92. 5 39 74
C 24329 11 11 C 25735 7 26 111- 108 51 13
C 24429 29 1 C 25736 o 30 111- 108 55 13
C 24431 29 6 c 25737 7 31 11- 202 27 8
c 24595 39 94 c 25738 15 1 111- 202 51 11
C 24659 51 26 c 25739 1" 4 111- 202 55 1
G 24800 49 12 c 25740 13 8 111- 330 33 20
C 24814 49 4 Cc 25742 15 13 13- 1 17 11
o 24856 49 1 C 25743 15 14 113- 9 41 9
C 24857 49 10 C 25744 19 1 113- 3 21 7
¢ 24858 49 15 C 25745 15 26 113- 4 23 13
C 24859 47 5 G 25746 d 42 113- 102 25 6
C 24859 49 5 G 26747 19 J 113- 102 31 5
C 24859 55 5 C 25749 19 10




66 NUMERICAL INDEX
PART PAGE  REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
113- 102 31 26 129- 102 45 24 178- 858 33 35
113- 102 35 5 120- 102 49 7 178- 858 35 3
113- 102 35 17 120- 102 51 12 178- 858 35 21
113- 102 45 27 129- 102 55 12 178- 858 41 26
113- 102 49 5 120- 103 23 10 182- 51 51 27
113- 103 21 6 120- 103 31 20 182- 286 33 7
113- 103 23 5 129- 103 33 9 182- 286 45 12
113- 103 27 15 129- 103 41 36 182 523 51 21
13- 103 29 10 129- 103 45 31 182- 523 55 21
113- 103 29 22 129- 122 31 30 187- 484 51 6
113- 103 31 9 120- 122 55 15 187- 484 55 6
113- 103 33 24 129- 162 51 15 187- 996 43 33
113- 103 39 91 129- 165 29 15 187- 1036 23 18
113- 104 39 92 129- 365 29 16 187- 1041 17 6
113- 110 21 2 129- 504 13 4 187- 1041 19 12
113- 118 33 31 129- 642 51 10 47 10
113- 122 25 3 129- 642 55 10 47 14
113- 138 17 9 131- 69 31 4 13 1
113- 205 45 45 131- 69 35 61 2
113- 206 23 21 131- 165 5 39
113- 206 43 40 131- 176 7 7
113 206 45 7 131 176 X 51 29
113 207 23 8 131- 176 55 17
113- 207 29 10 131- 176 17 12
113- 213 45 11 131- 176 43 : 21 10
113- 219 35 4 131- 629 192- 19 23 14
113- 233 31 3 131- 1113 192- 19 41 8
113- 241 41 1 131- 1180 8 192- 20 21 4
113- 257 33 17 131 o 18 192 20 23 6
126- 13 31 8 131- 35 7 192- 20 25 7
126- 13 33 38 131- 41 21 192 20 27 9
126- 13 39 87 131 45 16 192- 20 29 9
126- 16 27 6 @1 331 29 19 192- 20 29 21
126- 16 35 2 2 46 31 14 192- 20 31 12
126- 19 29 7 46 45 20 192- 20 31 16
126- 21 29 7 @ 3 310 31 14 192- 20 33 26
126- 109 41 <@ 132- 310 31 29 192- 20 35 6
129- 6 19 132- 33 33 5 192- 20 35 19
129- 6 19 132- 310 35 12 192- 20 39 89
129- 7 19 132 311 29 10 192 20 43 36
129- 7 19 9 132- 320 31 10 192- 20 45 23
120- 13 51 28 132- 320 35 10 192- 20 49 6
129- 27 51 18 132- 320 41 34 192- 20 55 16
129- 27 55 18 132 330 33 13 192- 21 23 9
129- 77 51 23 136- 103 19 19 192- 21 29 9
129- 77 55 23 136- 103 19 20 192- 21 31 19
129- 101 23 15 138- 51 41 13 192- 21 33 8
129- 101 51 14 138- 92 31 15 1992- 21 33 21
129- 101 55 14 138- 92 35 15 192- 21 41 12
129- 102 21 5 138- 92 49 8 192- 21 43 39
129- 102 23 7 138- 97 37 20 192- 21 45 8
129- 102 25 8 138- 251 15 6 192- 23 29 14
129- 102 27 10 138 251 17 10 193- 25 19 15
129- 102 31 13 138- 2040 29 23 193 25 19 16
129- 102 31 17 138- 2054 49 10 193 2% 51 17
129- 102 33 27 138 2055 29 4 193 29 51 16
129- 102 35 7 164- 543 21 2 193- 53 41 23
129- 102 35 20 173- 215 13 3 193- 70 51 5
129- 102 39 90 175- 415 45 22 103- 70 55 5
129- 102 43 37 178- 858 31 28 195- 29 33 41

e




NUMERICAL INDEX

67

PART PAGE  REF.  PART PAGE  REF.
NO. NO. NO. NO. NO. NO.
195. 102 21 12 321- 4159 59 2
195- 103 33 32 321- 4160 59 1
195. 104 33 4 321- 4733 59 6
195. 104 35 6 321. 4744 59 5
195 104 43 38 321- 4754 61

195. 104 45 9 321- 4756 59 4
195 2012 41 7 321- 4758 59 3
195 2021 29 8 321- 5040 59 15
195 2029 29 8 321- 5096 59 13
195- 2069 27 11 321. 5007 59 14
195- 513 51 8 321- 5008 59 11
195 513 55 8 321- 5099 59 12
195 518 33 12 321- 5296 59 8
195 520 21 11 321- 5208 59 8
195 521 27 16 321- 6011 59 16
195- 521 31 9 321- 6228 59 5
195- 521 31 27 353- 406 23 22
195- 521 33 25 @
195- 521 35 19 \ J
195- 521 41 33

195- 521 45 28 @
195- 521 49 11 %

195 522 45 35 &

195 525 21 7

195 525 31 18

195 525 35 10

195 533 31 23 o

195- 533 45 36 x

195- 541 31 13 \

195. 541 35 99 @

195- 545 29 11

211- 11 37 40 @

211- 5 37 @

211- 5 37 2

214- 4 41 @f‘gi

214 251 13

219- 10 29 @

219- 17 27 4

219 404 29 6

221- 13 5 8

221- 13 7 11

221- 13 43 34

223 34 47 6

223- 34 55 6

321. 1423 57 10

321. 2472 57 1

321- 2473 57 2

321- 2474 57 6

321- 2475 57 7

321. 2476 57 3

321- 2476 59 3

321. 2477 57 8

321- 2484 61

321- 2574 59 7

321- 3256 57 9

321- 3256 59 6

321. 4148 59 9

321- 4154 59 10
















